
MITSUBISHI 
:=fii~Jf.l~ :_,::;BB~7.J9 D ~-

Industrial Sewing Machine Parts Catalog 

Model PLK-84516 
PLK-84516L 
PLK-86019 

§ * CONTENTS Page 

[A) :i: f* •• JiX Construcrion · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

llil * f* 00 f~ { I ) Arm bed & It's accessories { I ) · ...................................................... ·.... 2 

(9 * f* 00 f~ { n) Arm bed & It's accessories { n ) ........................................................ · .. · 4 

[Q) * f* 00 f~ (m) Arm bed & It's accessories ( m) ............ · .......... · ...................... · .... · .. · .. ·.. 6 

~ * f* 00 f~ (IV) Arm bed & It's accessories (IV) .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .... .. .. .. .... .. .. .. .. .. 8 

[£] m \,\ fl •• ( I ) Sewing mechanism ( I ) .................... · ........ · ........ · .. · .......................... · 1 0 

~ q:. ¥ll ~ fl •• { I ) Presser bar lifting mechanism { I ) ................................................ · .... · 12 

(B] q:. ¥ll ~ tl •• ( n) Presser bar lifting mechanism ( n ) .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. 14 

QJ * w f) tl •• Thread trimming mechanism .................................................. ·............ 16 

lEl X- Y 7- 7' Jt- tl *!4 ( I ) X-Y Table mechanism (I) .................................................................. 18 

[g X- Y 7- - 7· Jt- fl *R ( n) X-Y Table mechanism (H) .................................................................. 20 

[MJ 9~ ¥ll ~ fl •• ( I ) Work holder mechanism ( I ) .............................................................. · 22 

(NJ '71 ~~-fl*f4 . ...t.-~1±1-ti*R Wiper mechanism, uper shaft detection mechanism .............................. ·.. 24 

[E) ~ )Ell fl •• Oil lubrication mechanism .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .... .. .. .. .. .. .. .. .. .. .. .. .. 26 

[Q] ~c i~ ' ~c :;; IUl ~ Cable component & pneumatic control unit .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. 28 

(BJ 7- 7' Jl- IUl f~ Table & stand ................................................................................. 30 

[§] ~1~ ~ "' ( I ) llll Accessories ( I ) .............. · · · · · .... · .......................... · .. · .. · · .. · .... · .... · ...... · 32 

~ ;t 7" ::..- 3 ;..... ~~ '') Option parts .. · .. · .. · .... · · .. · ...... · ............ · ...... · .............. · ........ · .. · .... · ...... · 34 

~ 51 Index ............................................................................................. 36 

P-194A 199610 

From the library of: Superior Sewing Machine & Supply LLC



$~ ::J- I'' 0)~-~it 
MITSUBISHI SPARE PARTS No. Designation system 

1. jJ~::J- l'l:·:nq:· CONCERNING PARTS CODE. 
81!~t-;:'~J'l:~:h..Qfi1Ht, ati~::J- l't-~9al€>-lt( t.:~t.'o 
Please Inform the part number, when these parts are ordered. 

( - ~ ~ ) 
Standard parts 

~]1/j\!t'J~~ 

Common parts 

r-~~/811~ 

M 
(1) 

M 

Sewing machine parts 

r-··~JIJ 

* (2) 

9 

Sewing machine model 

m.t. .--~ 

Model No. 

I 

(3) (4) 

I 

1± tl(l) 
Spec1f1cat1on (1) 

~31/j\!t'J~~ 

'--
.. 

'--Common parts 

r- ,.. 
SpeclflcaUo n 

l 

* 
(5) (6) (7) 

I 

1± tl(2) 
'-- Spec1ficat1on (2) '--

Description 

I 

(8) 

I 

c :t5 1:11:1 

Descrpt1on 

j;!: *•I:I~-Jt!j!(A,8,-··X,Y,Z)tf.A.Qo 

I 

(9) 

I 

~::..::...-s~ 
'--Sewing machine parts 

Remarks: Alphabet(A,8,-··X,Y,Z)should be taken at 
*mark. 

r-PLK-8*91J 
PLK-8-Series 

r- PLK 84516 -
r- ' 

Standard ,.. 
Cramp frame assy 

-~~ 
Standard parts 

~;!lj\!t'J!I!~ 

Common parts 

B 4 

0 

I 

5 
L 

4 
I 

I 

A 0 
PLK-84516Ut 6 t T .Qo 

1 2 
I 

*~:l:if6 

I I 

1 0 5 

0 3 7 
I I 

P7-"<-*~ 
9~ -1! M4 - '-Length of screw 6 Screw (Pan head screw) 

'-- Outer diameter M4 

2. ;i:)!!v-?1:-::>t.'T CONCERNING MODIFICATION MARK. 
l:J!-v- ?-+II:* lc~Q)IctiQ),t, .QSJ!~I;t, mtR. -t~-Q)Jl:J!IIJfl:bf .t> •; ~ "90)~, ~ji:JtQ)~jH: t;t ~JifflQ) ~ :;.. /Q)I'J 
Ji·~ C flHt l ~]lj& ( t.: ~ I. 'o 
The parts marked with * in the modification colum has been changed the shape or size etc. So when these modified 
parts are ordered please inform the serial number of the sewing machine. 

)!: : -~~l:-:>t.'l"Q)tl8m:t5t;t. -t"Q)SJ!~:bf:&1'JJ1:1im ~ ht.:t1Sm:t5~7F t., * "9 o ~-:.> T :I:MI:][.Q 
fl.gl;t. ti8Q)i!Ui:bfrrt> n .Q t~ 11.>. ~1'JJQ)fiSJU9~Q)fiS~1im ~ n -r~. \.Qfl.gt~ .t> •; ~"to 
Sewing machine Models, of Standard Parts are indicated model of these parts are registered fir­

stry. Parts are used for not only the indicated model, but also another models, in reason of New 

development, improvement after. 

From the library of: Superior Sewing Machine & Supply LLC



[8] *1*•liJJJX 
CONSTRUCTION 

T--7)~ 

Table & Stand 
~~:,.,M:BrJ 

Machine Head 
*Wh-t?:,.,-tt-C~:1~3/) 

Tread Brakage Sensor 
(Optional) 

Servo Motor 

.fE.if c1J. A.1' ·:; 7-
Foot Switch 

iti'FI '\;t,JI,(~j'~3/) 
Teaching Panel 

(Optional) 

~J11PM 
Controle Box 

'ii:7CA.-{·:;=r 
Main Switch 

From the library of: Superior Sewing Machine & Supply LLC



lBl 21s::1*~~ ( I ) 
ARM BED AND IT'S ACCESSORIES ( I ) 

101 103 107 

110 

121 120 119 (113) 118 117 115 113 112 

2 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~::J- r:· 
No. Parts No. 

C] 

IJIJ Description 

B101 MB61A0459 11J?)--JH'J9if) · · · · · · · · ·······Warning seal (operation) 
B102 MA45A0849 t-91JJ\''- · · · · · · · · · · · · · ·······Motor cover · · · · · · · · · · · · · · · · · 
B1 03 M91 054004 SW-PWr7~1h" {.)'" M4 x 8 · · · · · Screw M4 x 8 · · · · · · · · · · · · · · · · · 11 11 11 
B104 MA45A0339 1.JII"- · · · · · · · · · · · · · · · · ·······Cover · · · · · · · · · · · · .... · · · · · · · 1 1 1 
B105 M90883080 J"bt/ ······················Rubber plug················· 3 3 3 
B106 M91304080 J"bt/ · · · · .. · · .. · · · .... ·····Rubber plug · ............ · · · · 3 3 3 

B107 MA45A0776 -\"}~~1.JII''- · · · · · · · · · · · · ·······Belt cover · · ...... · · · · · · · · · · 1 1 
B109 M91330004 SW-PW7o7~1h"{.)'" M5x8 ·····Screw M5x8 · · · · · · · · · · · · · · · · · 3 3 3 
B 11 0 MA45A 1849 t-91JJ\"- · · · · · · · · · · · · · · · · · · · · Motor cover · .. · · · · · · · · · · · · · · 
B 111 MA45A3339 1.JII"- · · · · · · · · · · · · · · · · · · · .. · · Cover · · · · · · · · · · · · · · · · · · · · · · · 
B112 M94001017 t771'J1'H M4X10 ············Bolt M4X10 ················· 2 2 2 
B113 MS14A1601 ~~'Y119 .. · · · · · · · · · · .... ··· .. Bracket · · · · · · · · · .. · · · .. · · ·.. 2 2 2 
B114 M90859004 SW-PW7o7~1"h"{.)'" M3x6 ·····Screw M3X6 · · · · · · · · · · · · · · · · · 2 2 2 
B115 MB60E6339 )-~/9''-M"-(?~) · · · · · · ·······Cylinder cover complete · · · · · 1 1 1 
B116 MB61A2459 11J?)--JH71.J'') · · · .. · · ······ .. Warning seal (injury) · .. · ·.. 2 2 2 
B117 M90906003 ~~~t7{.)'" (40) x 3. 2 · · · ······ .. Screw (40) x 3. 2 .. · · · · ·...... 4 4 4 
B118 MS01A0361 1.J71l"t · · · · · · · · · · · .... · ...... Latch .. · · · .. · · · · .. · .... · · .. · 
B119 M90909003 ~~~t7{.)'"(40)x6 ·············Screw (40)x6 ··············· 
B120 MB60E0830 ~/19?~97 ·· · ··· ······ ······· Fase plate ········ ······· · ·· 
B121 M90442037 7°7~1-h"{.)-" M4x 16 .. ·······Screw M4x 16 · · · · · · · · · · · · · · · · 
B122 M91110002 t5{.)'" 11/64(40)x8 ·········Screw 11/64(40)x8 ·········· 2 2 2 
B123 M90806002 t5{.)'" 1/8(44) X6 · .... ······Screw 1/8(44) x6 · · · · · · · · · · · · 4 4 4 
B124 MS01A1739 t/)'" .. · · .. · .. · · · · · · · ·······Hinge · · .. · · · · · · · · · · · · · · · · · · · 1 1 
B125 MS01A0160 Y11.J"-~·· .. · · .. · · · · · · · ·······Eye guard · · · · · · · · · · · · · · · · · · · 
B126 MS01A0477 1'71.J"t · · · · · · · · · · · · .. · ·······Adapter · · · · · · · · · .. · · · · · · · · · · 
B127 MB60A0601 r11J"-~·~~'Y119 · · · · · · · ·······Eye guard adapter · · · · · · · · · · · 
B128 M91910080 J"bt/ .. · · · · · · ........ ·· .. ··Rubber plug · · · .... · .... · · .. · 
B129 M90432038 7o7~1t-\"{.)'" M4x30 · · ·······Screw M4X30 · · · · · · · · · · · · · · · · 
B131 MA35A5339 M"- · · · · · · · .. · · · .. · · · · · · · · · Cover .... · · ...... · · .. · · · · · .. 
B132 MB61A2339 ~/?M"- · · · · .. · · · .. · · · ······Link cover ...... · · · .. · · · · .. · 

3 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



lCl *1*P-i11Ki (IT) 
ARM BED AND IT'S ACCESSORIES (IT) 

111 110 

4 

(154) 

~::::::~---==155 156 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:J- ~· 
No. Parts No. 

Cl 
IJIJ Description 

~:RAmt.Req. 
c.o u3 Ol 

LO u; 0 
"<t' "<<' «> co a:> co 

C1 01 M9191 0080 J" bt/ · · · · · · · · · · · · · · · · · · · · · · Rubber p 1 ug ................ · 4 4 4 
C102 MA20A0584 7/t''/;1]1\"- · · · · · · · · · · · ·······Thread take-up cover · · · · · · · · 1 1 1 
C103 MG43A0181 1~Y/t1(t1l) · · · ·· · · ··········Thread guide · ···· ·· · · · ······ 
C1 04 M90990002 t71-~" M4 x 8 ................ Screw M4 x 8 ................ · 2 2 2 
C1 05 MF36A 1180 1 ~Y/71 ...... · · .. · · .. · · .... · Thread guide · · · ...... · · · · .. · 1 1 1 
C106 MA45A0226 ~""\'J\"7~~'Y719 · · · · · · · · · · · · · · · Shutter adapter · · · · · · · · · · · · · 
C107 M91058004 SW-PWrn1h''1-~" M4x6 ·····Screw M4x6 · · · · · · · · · · · · · · · · · 4 
C108 MA45A0257 ~I19 · ··· · ·· · · ··· ··········Shutter holder ··········· · · · 1 
C109 M90859004 SW-PW7.7"?1h"1-~" M3x6 ·····Screw M3x6 · · · · · · · · · · · · · · · · · 4 
C110 MA45A1257 ~I19 ···· · ·· ··· · ···········Shutter holder · · · · ··· · · · · ·· · 
C111 MA45A0458 ~··-vl\''7 · · · · · · .. · · · · · · · .. · · · · Shutter · · · .. · · · · · · · · · · · · · · · · 
C151 M91053020 D'YMYT'YHn~" M4x6 · ·······Screw M4x6 · · · · · · · · · · · · · · · · · 
C152 MF90A0181 1~Y/t1(7.~7/~3/) ·· · ········Thread guide ················ 
C153 MFOOA0553 f39~di" 9 .. · .. · · · · · · .. · · · .... Thread tension stud · .. · · · · · · 
C154 MF10A1555 f39~"if7 · .. · · .. · .. · · .. ··· .... Thread tension discs · · · · · · · · 2 2 2 
C155 MF36A0245 I/.A111"1- · · · · · · · · · · · · · ·······Thread tension spring · · · · · · · 1 1 
C156 M91101046 '"?~t'~ · · ··· ··· · ··· · ········Thumb nut ··· ············· · · · 
C157 M91605045 f39t't'~ ·· · · ·· · ··· · ········Thumb nut ················· · · 
C158 MT60A0802 1l1~~~ ·· · ·· · ·· · · ··· · ········Thumb nut revolution stopper 
C159 MN50A 1245 I/.A1 II" 1- · · · · · · · · · · · · · · · · · · · · Thread tension spring · · · · · · · 
C160 MM11A0556 f39~"if7~"ifi · · ·· · · ·· · · ········Thread tension releasing disc 
C161 MF1 OA0555 f39~"if7 .... · · · .. · · · · · · · · · · · · Thread tension discs · · · · · .. · 2 2 2 
C162 M90204060 t•/ ··· · · ·· · ·· · · ··· · ········Thread tension releasing pin 
C163 MF1 OA0553 f39Jdi"9 · · · · · · · · · · · · · · · .. · · · Thread tension stud · · · · · · · · · 
C164 MF10A0187 H~~~l\"1- · · · · · · · · · · · · ·······Thread take-up spring · · · · · · · 
C165 MF10A0709 r'Y~~ · · .. · · .. · · · · · · · ·······Bushing · .. · · .... · · · · · · · · .. · · 
C166 M90901 002 t71-~" 9/64( 40) X 4 · · · · · · · · · · Screw 9/64( 40) X 4 · · · · · · · · · · · 
C167 MF10A0181 1~Y/t1(~9) · ··· · ··· · ········Thread guide · ··········· ···· 
C168 MF70A1180 HY/71 · · · · · · · · · · · · .... ·· .. ·Thread guide · · · · · · · · · · · · · .. · 
C901 MFOOE0550 f39t,~(~~)(7.~7/~3/) ·······Pre-tension complete ··· · · · · · 
C902 MA16E0210 9'JHf39t'YH~~) · · · · · · ·······Thread tension regulator · · · · 

5 PLK-B4516/L/6019 
From the library of: Superior Sewing Machine & Supply LLC



[C] *i*~~ ( m) 
ARM BED AND IT'S ACCESSORIES ( ffi) 

201 202 203 204 207 208 209 210 211 212 213 (212) 

~-
220 

(201) 

214 
' (202) l 

J 

219 
215 

216 
(218) 

218 

6 
From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:::J- f-:' 
No. Parts No. 
0101 MB62A0352 
0102 MB45A0600 
0103 M91076004 
0104 M91910080 
0105 MA20A1950 
0106 MA20A0476 
0107 MA10A0123 
0108 M91057020 
0109 M94002017 
0110 M90421050 
0111 MG75A1476 
0112 MS14A1180 
0113 MS14A0553 
0114 MF10A0555 
0115 MM11A0245 
0116 MM11A0702 
0117 M91602046 
0118 MA04A1530 
0119 MA04A2530 
0120 M91055020 
0121 M90601064 
0122 MS14A0350 
0123 MS14A0572 
0124 MS03A0417 
0125 MA20A0194 
0126 M99006063 
0127 MB60E2750 
0128 MB60A1601 
E901 MS14E0180 
E902 MB60E0190 
0201 M95003017 
0202 M90511050 
0203 MA45A2426 
0204 MA45A1361 

MA61A1361 
0205 M95002017 
0206 MA45A0473 

MA61A0473 
0207 MS01A0192 
0208 MB45A0472 
0209 M90605010 
0210 MS03A1101 
0211 MS01A1476 
0212 M90990002 
0213 M90906003 
0214 MA45A0474 

MA61A0474 
0115 MA45A0361 

MA61A0361 
0216 MB45A0426 
0217 MB45A1426 
0218 MA20A0361 
0219 MB45B1426 
0220 MA45A0797 

MA61A0797 

D 
t:lt:l Description 

AI\ o -'if · · · · · · · · · · · · · · · · · · · · · · Spacer · · · · · · · · · · · · · · · · · · · · · · 
~'J7°1JI\"- · · · · · · · · · · · · ·······Top cover · · · · · · · · · · · · · · · · · · · 
SW-PW'Yf7o7~fh"i)t"M4X30 ···Screw M4X30 · · · · · · · · · · · · · · · · 
J'' .bt/ · · · · · · · · · · · · · · · · · · · · · · Rubber p 1 ug · · · · · · · · · · · · · · · · · 
vi\''- · · · · · · · · · · · · · · · · ·······Lever · · · · · · · · · · · · · · · · · · · · · · · 
AI\ 

0 -'if · · · · · · · · · · · · · · · · · · · · · · Spacer · · · · · · · · · · · · · · · · · · · · · · 
i)i''t''/ · · · · · · · · · · · · · · · ·······Bobbin · · · · · · · · · · · · · · · · · · · · · · 
D'YM7t'YHn)t"M3x4 · ·· .. ····Screw M3x4 .... · · · · · .... · .. · 
t771'JJ'Y ~M4 x 8 .. · .. · · .. · · · · · Bolt M4 x 8 · .... · · · ...... · .. · 
'if'';f)'':?-4 .. · · · .... · .. · · .. ·····Washer 4 · · ........ · · · · .. · .. · 
AI\ 

0 -'if · · · · · · · · · · · · · · · · · · · · · · Spacer · · · · · · · · · · · · · · · · · · · · · · 
1~7/71 .................... ·Thread guide .. · ............ · 
f3~)ti]i"~ ·· · ···· · · ·· ·········Thread tension stud ····· · · ·· 
f3~)t'if"7 ·· · ··· ·· ··· ·········Thread tension disc ····· · ··· 
I/A11\"i · .......... · .. · .... ·Thread tension spring ...... · 
J\"ir/t1 .. · .... · ............ Spring guide .............. .. 
'n2.t'Y ~ · · · · · · · · · · · · · · · · · · · · · Thumb nut · · · · · · · · · · · · · · · · · · · 
9"/'Y=\Y'? · ........ · ........ · Driven shaft .............. .. 
9" /'Y:t)t"? · · · · · · · · · · · · · · · · · · · Shaft · · · · · · · · · · · · · · · · · · · · · · · 
D'YM7t'YH~i)t"M4 x 4 · · · · · · · · · Screw M4 x 4 · · · · · · · · · · · · · · · · · 
A7°~/?"to/6X56 · · · · · ·······Spring pin 6x56 · · · · · · · · · · · · 
1J.b · · · · · · · · · · · · · · · · · · · · · · · · · Cam · · · · · · · · · · · · · · · · · · · · · · · · · 
'YJ~~:t/\":1- · · · · · · · · · · · · · ·······Helical spring · · · · · · · · · · · · · · 
J".biJ · · · · · · · · · · · · · · · · ·······Tire · · · · · · · · · · · · · · · · · · · · · · · · 
1 ~~=t?" J~~ · · · · · · · · · · · · · · · · · · · Whee 1 · · · · · · · · · · · · · · · · · · · · · · · 
'YI\"'Y=t)t"? · · · · · · · · · · · · ·······Pin · · · · · · · · · · · · · · · · · · · · · · · · · 
7"'Y~2?~97 ······· · ··········Bushing assy · · ········ ···· ·· 
~~'Y19" 1 · · · · · · · · · · · · · · · · · · · · Bracket · · · · · · · · · · · · · · · · · · · · · 
f3~t'Y=t?~97 · · · · · · · · · · · · · · · · · Thread tension regu 1 a tor assy 
H~=t'J~f · · · · · · · · · · · · · · · · · · · · Bobbin winder assy · · · · · · · · · · 
t771'J?"'H M5x8 .. · .. · ...... ·Bolt M5x8 .. · ............ · .. 
'if"1J"i 5 .................... Washer 5 · .... · .......... · .. · 
'if-tfi1Jt?"(t9"~) · · · · · · · ·······Bracket (L) · · · · · · · · · · · · · · · · · 
L1J"91Jt?"(t9"~) ··· · ··· · · ···· L-Bracket (L) · · ······· · ··· · · 
L1J"91Jt?"(t9"~) · · · · · · · · · · · · · L-Bracket (L) · · · · · · · · · · · · · · · 
t771'11'Y~ M5 x 12 ...... · .... · Bolt M5 x 12 .......... · .... .. 
Al\"~19(t9"~) .............. ·Slide plate (L) ............ · 
Al\"~19(t9"~) · .... · .. · ...... Slide plate (L) · .... · .... · .. 
191\"i · · · · · · · · · · · · · · · ·······Leaf spring · · · · · · · · · · · · · · · · · 
Al\"~19 .. · ...... · ...... ·· .. ·Slide plate · .......... · · .. · · 
'if7i)t"(56)x2.8 ............. Screw (56)x2.8 · .......... .. 
IW19 · ...................... Needle plate ...... · .... · .. .. 
AI\ 

0 -'if · · · · · · · · · · · · · · · · · · · · · · Spacer · · · · · · · · · · · · · · · · · · · · · · 
t7i)t" M4x8 .. · .... ·· .. · .... Screw M4x8 .. · ...... · .. · · .. · 
~'tn~·· 9/64(40)x3.2 ...... Screw 9/64(40)x3.2 ....... .. 
Al\''~19(~=t") ················Slide plate (R) ············· 
A""~19(~=t") · · · · · · · · · ·······Slide plate (R) · · · · · · · · · · · · · 
L1J"91Jt?"(~=t") ·· ····· ······· L-Bracket (R) · · ······· ·· ··· · 
L1J"91Jt?"(~=t") · · · · · · · · · · · · · · L-Bracket (R) · · · · · · · · · · · · · · · 
'if-tfi1Jt?"(~=t") · · · · · · · · ·······Bracket (R) · · · · · · · · · · · · · · · · · 
'if-tfi1Jt?" ( ~=t" ) · · · · · · · · · · · · · · · Bracket ( R) · · · · · · · · · · · · · · · · · 
L1J"91Jt?" .. · · .... · · .. · · · · .. · L -Bracket .. · · ...... · ........ 
'if-tfi1Jt?"(t9"~) · · · · · · · ·······Bracket (L) · · · · · · · · · · · · · · · · · 
i]iJ"71'A · ····· · ·············Slide plate guard film······ 
i)iJ"71•A · ····· · · ············Slide plate guard film······ 

~1tAmt . Req . 
co --' 0) 

<0 .-
~ 

.-
1.0 lO 0 
"<t ""' co 
c:c c:l c:c 
5 5 5 
1 1 1 
5 5 5 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
4 4 4 
2 2 2 
3 3 3 
1 1 1 
1 1 1 
1 1 1 
2 2 2 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
2 2 2 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 
1 1 1 

10 10 10 
22 22 22 
1 1 1 
1 1 

1 
12 12 12 
1 1 

1 
1 1 1 
1 1 1 
2 2 2 
1 1 1 
1 1 1 

20 20 20 
2 2 2 
1 1 

1 
1 1 1 
1 1 1 
2 2 2 
1 1 1 
1 1 

7 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



[E) *1*m11~ ( N) 
ARM BED AND IT'S ACCESSORIES (N) 

( 113) ( 112) 127 128 (122) (115) (112) 101 102 103 104 105 

123 

122 

119 

(112) 115 (111) 114 (112) (113) 113 112 111 110 

8 
From the library of: Superior Sewing Machine & Supply LLC



Fig g~~::J- t-:· 

No. Parts No. 
CJ 

[J[J Description 

E101 M90352037 Pif7f:1"M3x6 · · · · · .. · · ·······Screw M3x6 ................ · 8 8 8 
E102 MA45A4339 Xhl\"-19(t9''~) .............. X-Cover plate (L) .......... · 1 

MA61A4339 X1JJ\''-19(t9"~) · · · · · · · · · · · · · · X-Cover plate (L) · · · · · · · · · · · 
E103 MB45B1359 M"-1J''1~"(t$'''~) · · · · · ·······Cover guide (L) · · · · · · · · · · · · · 

MA61A0359 1JII''-1J"H"(t$'''~) ............ Cover guide (L) ............ · 
E104 MB45A0476 _A.•.:-if ...................... Spacer .. .. .. .. .. .. .. .. .. .. .. 2 2 2 

E105 MA45A5339 XM"-19(~=t-") · · · · · · · · · · · · · · · X-Cover plate (R) · · · · · · · · · · · 
MA61A5339 Xhl\"-19(~=t-") · · · · · · · · · · · · · · · X-Cover plate (R) · · · · · · · · · · · 

E106 MB45A1359 1l11"-1J"H"(~=t-'') · · · · · · ·······Cover guide (R) · · · · · · · · · · · · · 
MA61A1359 1JII''-;f]''1~"(~=t-'') · · · · · · ·······Cover guide (R) · · · · · · · · · · · · · 

E107 M90990002 t51Y M4X8 ................ Screw M4x8 .............. · .. 20 20 20 
E108 MB45A2359 1l11"-1J"H"(~=t-·') · · ···········Cover guide (R) ····· · ····· · · 

MB69A0359 1l/\"-1l"1~"(~=t-") ·············Cover guide (R) · · ····· ······ 
E109 MB45A0339 X-YM"-(~=t-") · · · · · · · · · · · · · · · Cover (R) · · · · · · · · · · · · · · · · · · · 

MB69A0339 X-YM"-(~=t-") · · · · · · ...... ···Cover (R) · .. · · · · · · · .. · · · · · · · 
E110 MB45A2426 ififi1Jt?" (~=t-·) · .. · · · · · .. · .. · · Bracket (R) .... · · · · · .. · · · · · · 

MB69A0426 ififi1Jt?"(~=t-") · · · · · · · · ·······Bracket (R) · · · · · · · · · · · · · · · · · 
E111 MA45A2361 L1J"91lt?"(~=t-·) ···· · ········ · L-Bracket (R) ·· · · ······ · ·· ·· 

MA61A2361 L1l"$'1Jt?" (~=t-") · · · · · · · · · · · · · · L -Bracket (R) · · · · · · · · · · · · · · · 
E112 M90511056 if";f]"{. 5 .. · · .. · · · · .. · .... ···Washer 5 · · · · · · · · · .. · · · · · · · · · 8 8 8 
E113 M95003017 t771'JJ'Y~ M5x8 · · ·· ........ ·Bolt M5x8 · · .. · · · · · .. · · · · · · · 8 8 8 
E114 MB45A3426 ififi1Jt?"(~=t-") · · .. · · · ······ .. Bracket (R) · .... · · · · .. · · · ·.. 1 

MB69A1426 ififi1Jt?"(~=t-") ···············Bracket (R) ···· · · · ··· · ······ 
E115 M95002017 t771'JJ'Y~ M5x12 ............ Bolt M5x12 ................. 8 8 8 
E116 MA45A3359 1JII"-1l"H"(~=t-'') ····· ········Cover guide (R) ··· ····· · · · ·· 

MA61A3359 M"-1l"1~"(~=t-·) · · · · · · ·······Cover guide (R) · · · · · · · · · · · · · 
E117 MB45A1339 XH"?M"-(~=t-") ··· ········· · X-Movable cover (R) ·· ······ · 

MB69A1339 XH"?M"-(~=t-") · · · · · · · · · · · · · X-Movable cover (R) · · · · · · · · · 1 
E118 MB45A1476 .AI\ 0 -if · · .. · · · · · · · · · .. · .... ··Spacer · · · · · · .. · · · .. · · · · .... · 2 2 2 
E119 MA45A0359 M"-1l"H" .. · · · · · · · · · ·······Cover guide · · · · · · · · .. · · · · · · · 2 2 2 
E120 MB45B1339 X1~"?1JII"-(t9"~) · · · · · · · · · · · · X-Movable cover (L) · · · · · · · · · 1 

MB69B1339 X1~"9M"-(t9"~) · · · · · · · · · · · · X-Movable cover (L) · · · · · · · · · 
E122 MA45A3361 L1J"91Jt?"(t$'"~) · · · · · · · · · · · · · L-Bracket (L) · · · · · · · · · · · · · · · 

MA61A3361 L1J"91Jt?"(t$'"~) · · · · · · · · · · · · · L-Bracket (L) · · · · · · · · · · · · · · · 
E 123 MB45B3426 ififi1Jt?" ( t$'" ~) · · · · · · · · · · · · · · Bracket ( L) · · · · · · · · · · · · · · · · · 

MB69B1426 ififi1Jt?"(t$'"~) .. · · · ·· .... ···Bracket (L) · .. · · · · · · · · .. · · · · 
E124 MB45B0339 X-YM"-(t$'"~) · · · · · · · ·······Cover (L) · · · · · · · · · · · · · · · · · · · 

MB69B0339 X-YM"-(t$'"~) · · · · · · · · · · · · · · Cover (L) · · · · · · · · · · · · · · · · · · · 
E125 MA45A6359 1JJ\"-1J"1~"(t9"~) · · · · · ·······Cover guide (L) · · · · · · · · · · · · · 

MA61A6359 M"-1J"H"(t$'"~) .. · · ···· .. ··Cover guide (L) · · · · · · · · · · · .. 
E127 MB45B2359 1l11"-1l"H"(t$'"~) · .. · ······ .. Cover guide (L) · · · · · · · · · · · · · 

MB69B0359 1l11"-1l"1~"(t$'"~) ············Cover guide (L) · · ····· ······ 
E128 MB45B2426 ififi1Jt?"(t9"~) · · · · · · · ·······Bracket (L) · · · · · · · · · · · · · · · · · 

MB69B0426 ififi1Jt?" ( ($'" ~) · · · · · · · · · · · · · · Bracket ( L) · · · · · · · · · · · · · · · · · 

9 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



lEJ a~ '••• <I) 
--=--SE_W .lNG ME 

105 

104 

CHANISM( I) 

122 (111) 123 (115) 124 

127 128 129 

149 148 147 

10 

(118) 125 126 

133 134 

~ 
(128) 

135 ( 902) 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:J- t: 
No. Parts No. 
F101 
F102 
F103 
F104 
F105 
F106 
F107 
F108 
F109 
F11 0 
F111 
F112 
F113 
F114 
F115 
F116 
F117 
F118 
F119 
F120 
F121 
F122 
F123 
F124 
F125 
F126 
F127 
F128 
F129 
F130 
F131 
F132 
F133 
F134 
F135 
F136 
F137 
F138 
F139 
F140 
F141 
F142 
F143 
F144 
F145 
F146 
F147 
F148 
F149 
F150 
F151 
F152 
F153 
F154 
F155 
F901 
F902 

MS02A0128 
M90815002 
MF21D0181 
MF01A0181 
MG30A0664 
MS01A0660 
MS01A0663 
M90990002 
MF10A0325 
MS03E0662 
M91221001 
M91802006 
MS01A0383 
MA20A0740 
MS10A1740 
MV88A0740 
MS10A0232 
M91602001 
MF70A0352 
M94006021 
MS14A0682 
MA20A0230 
MF60A2740 
MS10A0234 
MS01A0350 
MB60A0740 
MS01A0833 
M91222001 
M91802045 
M95004021 
MS01A0508 
MB45A0956 
M98003015 
MS01A0891~ 

MS03A8833 
MS01A0761 
M90502085 
M91559001 
MM11A0352 
MB62A0453 
M91503001 
M90001060 
MS01A0121 
MS01A0329 
M90853002 
M95001021 
M90802003 
M93006050 
MS01A0572 
MS09A0950 
MS01A0611 
MA10A0120 
MS01A0616 
MA10A0123 
MS17A0125 
MS01E0580 
MA20E0450 

D 
00 Description 

~~/I\"~OPx17#18 .. ·········NeedleDPx17#18··········· 1 1 1 
t71Y1/8(44)x4.5 ··········Screw 1/8(44)X4.5 ·········· 1 1 1 
-Hr/11 · · · · · · · · · · · · · · · · · · · · · Thread guide · · · · · · · · · · · · · · · · 1 1 1 
-Hr/11 · · · · · · · · · · · · · · · · · · · · · Thread guide · · · · · · · · · · · · · · · · 1 1 1 
Mifi"9~91H~9) · · · · · · · · ······:Needle bar bushing (lower) · · 1 1 1 
Mifi" 9 · · · · · · · · · · · · · · · · · · · · · · Needle bar · · · · · · · · · · · · · · · · · · 1 1 1 
Mifi• 9~9Jt,( 9I) · · · · · · · · · · · · · · · Needle bar bushing (upper) · · 1 1 1 
t71YM4X8 · · · · · · · · · · ·······Screw M4x8 · · · · · · · · · · · · · · · · · 2 2 2 
:h?J"? · · · · · · · · · · · · · · · · ·······Square block · · · · · · · · · · · · · · · · 1 1 1 
M?n·1~"(?~) · · · · · · · · ·······Guide complete · · · · · · · · · · · · · · 1 1 1 
~n~·Msx 12 · · · · · · · · · ·······Screw M5x 12 · · · · · · · · · · · · · · · · 2 2 2 
ifi"9if:t.t7;t.~· · · · · · · · · · · · · · · · · · Screw · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
?7/? · · · · · · · · · · · · · · · · · · · · · · · Crank · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
7IJ!, ~ · · · · · · · · · · · · · · · · · · · · · · · Fe 1 t · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
7IJ!, ~ · · · · · · · · · · · · · · · · · · · · · · · Fe 1 t · · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
7IJI, ~ · · · · · · · · · · · · · · · · · · · · · · · Fe 1 t · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
9'J~·?~9Jt,(t9·~) · · · · · · ·······Arm shaft bushing (left) · · · · 1 1 1 
~n~·1/4(40) x4 · · · · · ·······Screw 1/4(40) x4 · · · · · · · · · · · · 4 4 4 
1J7- · · · · · · · · · · · · · · · · · · · · · · · · Co 11 ar · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
D•YMJ't•YH~;t.~·M4x6 · · ·······Screw M4x6 · · · · · · · · · · · · · · · · · 2 2 2 
7°-~- · · · · · · · · · · · · · · · ·······Pulley · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
9'J~·? · · · · · · · · · · · · · · · · · · · · · · Arm shaft · · · · · · · · · · · · · · · · · · · 1 1 1 
7IJI, ~ · · · · · · · · · · · · · · · · · · · · · · · Fe 1 t · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
9'J~·?~9Jt,(t1J) · · · · · · · · ·······Arm shaft bushing (middle) · · 1 1 1 
-H:t~1JA · · · · · · · · · · · · · · · · · · · · · Thread trimmer cam • · · · · · · · · · 1 1 1 
7IJ!, ~ · · · · · · · · · · · · · · · · · · · · · · · Fe 1 t · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
~9JI, · · · · · · · · · · · · · · · · · · · · · · · · Sushi ng · · · · · · · · · · · · · · · · · · · · · 1 1 1 
~~;t.~·M5x6 · · · · · · · · · · ·······Screw M5x6 · · · · · · · · · · · · · · · · · 3 3 3 
t•y ~ · · · · · · · · · · · · · · · · · · · · · · · · Nut · · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
D'Y:iJ?J't'YHn~·M5 x 5 · · · · · · · · · Screw M5 X 5 · · · · · · · · · · · · · · · · · 1 1 1 
!791\?" Jl,'? • • • • • • • • • • • • • • • • • • • Sector gear · · · · · · · · · · · · · · · · · 1 1 1 
v /i!'Y1J/ · · · · · · · · · · · · · · · · · · · · · Connecting rod · · · · · · · · · · · · · · 1 1 1 
9" /'Y:tt71-~· M8 · · · · · · · · · · · · · · Screw M8 · · · · · · · · · · · · · · · · · · · · 1 1 1 
39 ~ • .,~.? · · · · · · · · · · · · · · · · · · · Rock shaft · · · · · · · · · · · · · · · · · · 1 1 1 
~9Jt, · · · · · · · · · · · · · · · · · · · · · · · · Hook shaft bushing · · · · · · · · · · 1 1 1 
A./~/~"? · · · · · · · · · · · · · · · · · · · · Eccentric shaft · · · · · · · · · · · · · 1 1 1 
0~/?" · · · · · · · · · · · · · · · · · · · · · · 0-ri ng · · · · · · · · · · · · · · · · · · · · · 1 1 1 
?ifi"~if:t.~n~·M6x6 · · · ·······Screw M6x6 · · · · · · · · · · · · · · · · · 2 2 2 
1J7- · · · · · · · · · · · · · · · · · · · · · · · · Co 11 ar · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
~9~·?~91~(t1J) · · · · · · · · ·······Hook shaft bushing (middle) 1 1 1 
~n~·15/64(28) x4. 5 · ·······Screw 15/64(28) x4.5 · · · · · · · · 4 4 4 
I\{J9to/m6-4X18 ············Pin m6-4X18 ················ 1 1 1 
') ~1J""? · · · · · · · · · · · · · · · · · · · · · · Outer hook · · · · · · · · · · · · · · · · · · 1 1 1 
1J"?Hl/11 · · · · · · · · · · · · ·······Thread guide · · · · · · · · · · · · · · · · 1 1 1 
tn~·1/8(40) x4 · · · · · ·······Screw 1/8(40) x4 · · · · · · · · · · · · 2 2 2 
D'Y:h?J't'Y:tifi• Jt,~M5 X 16 · · · · · · · · · Bolt M5 x 16 · · · · · · · · · · · · · · · · · 1 1 1 
"?Jl,t71-~"1/8(44)x4.5 ········Screw 1/8(44)x4.5 ·········· 2 2 2 
~·n·;t-3.5 · · · · · · · · · · · · ·······Washer 3.5 · · · · · · · · · · · · · · · · · · 2 2 2 
'YIIa:t/1"1- · · · · · · · · · · · · · ·······Spring · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
1J"?;f!fi'H~ · · · · · · · · · · · · · · · · · · · Hook c 1 amp · · · · · · · · · · · · · · · · · · 2 2 2 
~·7111"- · · · · · · · · · · · · · ·······Hook driver · · · · · · · · · · · · · · · · · 1 1 1 
t1J1J""? · · · · · · · · · · · · · · · · · · · · · · Inner hook · · · · · · · · · · · · · · · · · · 1 1 1 
t1J1J • "?;f!fi · · · · · · · · · · · · · · · · · · · Hook retai ne · · · · · · · · · · · · · · · · 1 1 1 
ifi•t•/ · · · · · · · · · · · · · · · ·······Bobbin · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
ifi"t"/7-f. · · · · · · · · · · · · ·······Bobbin case · · · · · · · · · · · · · · · · · 1 1 1 
7/t"/M??~97 · · · · · · · · ·······Thread take-up lever assy · · · 1 1 1 
~9~· ??~97 · · · · · · · · · · · · · · · · · · Hook shaft comp 1 ete · · · · · · · · · 1 1 1 

11 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



lG !fl¥Jl ~tlt)J (I) 
PRESSER BAR LIFTING MECHANISM ( I ) 

132 101 102 103 104 105 

131 

130 

129 

128 

127 

126 

125 

113 
124 

120 119 118 117 116 115 114 

12 
From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:::J-f" 
No. Parts No. 

Cl 
[J[J Description 

G101 M99001021 O•yM:rt•Y=tili•UM8x40 · · ·······Bolt M8x40 · · · · · · · · · · · · · · · · · 
G1 02 M92075045 t•!l ~M8 · · · · · · · · · · · · · · · · · · · · · · Nut M8 · · · · · · · · · · · · · · · · · · · · · · 
G103 M90823050 tJ•n•:t8 · · · · · · · · · · · · · · ·······Washer 8 · · · · · · · · · · · · · · · · · · · · 
G104 M99008063 g·~,=tt"~ · ···· ··············Pin ···················· ····· 
G105 MA20A0252 ;tt;u?'·vl\·- · · · · · · · · · · ·······Lifting lever · · · · · · · · · · · · · · · 
G106 M91051020 D•!!Mrt•YHn;.,·M4x8 · · ·······Screw M4X8 · · · · · · · · · · · · · · · · · 
G107 MA20A0454 ;.,·7 · · · · · · · · · · · · · · · · · ·······Shaft · · · · · · · · · · · · · · · · · · · · · · · 
G108 M90604065 E1J·9~j98 ·· ······ ·· ········· E-type retaning ring 8 ·· ···· 
G109 M90810060 At~7"t"~8 ··· ······· · ·······Snap pin 8 ················ ·· 
G110 MB62A0434 I:r-;.,~~9· · · · · · · · · · · · · ·······Air cylinder · · · · · · · · · · · · · · · · 
G111 MS53A3571 9~9~f'Y=t"7(IJI,i]i") · · · · · ·······Quick joint · · · · · · · · · · · · · · · · · 
G112 MA16A0571 9~9·!1f'Y=t•7(A~v-~) · · · · ·······Quick joint · · · · · · · · · · · · · · · · · 
G113 M90511065 E1J·9~j96 ··········· ········ E-Type retaining ring 6 ····· 
G114 M95003021 O•yM:rt•Y=tili• JHM5 x 12 · · · · · · · · · Bolt M5 x 12 · · · · · · · · · · · · · · · · · 
G115 MS10A0530 g·~,=t;.,•7 ···················Shaft ······················· 
G116 M91225015 g·~·Y=tt7:t;.,•3/16(28)x5.5 ····Screw 3/16(28)x5.5 · · · ·· · · ·· 
G117 
G118 
G119 
G120 
G121 
G122 
G123 
G124 

M90427060 1~1JI,jt"~ ···················Thread releasing pin ········ 
MG30B1222 1~1JI,j ·· ····················Thread releasing cam········ 
MG30A0154 :r~t11J•:t · · · · · · · · · · · · · ·······Guide plate · · · · · · · · · · · · · · · · · 
M91058004 SW-PW•Y=t7"7y{t-'\•:t;.,•M4x6 ····Screw M4x6 · · · · · · · · · · · · · · · · · 
MV30A0256 t1J;tt;I(¢3) ·················Presser foot (¢3) ·········· 
MB62A0626 :-~·,t.n·-~· · · · · · · · · · · ·······Finger protector · · · · · · · · · · · · 
M90922002 t7:t;.,·g;s4(40) x8 · · · · ·······Screw 9/64(40) x8 · · · · · · · · · · · 
MF10A0267 ;ttfL~·9j9JI, ··················Presser bar bushing ········· 

G125 MS03A0262 ;ttfL~"9 · · · · · · · · · · · · · · · · · · · · · Presser bar · · · · · · · · · · · · · · · · · 
G126 M91506001 l9Yt;_,~j:t;_,·15/64(28)x7 ·····Screw 15/64(28)x7 ·········· 
G127 MG10B0265 ;ttfL~·99•=t ··················Presser bar holder ·········· 
G128 MS03A1572 ;tt;IJ\•:t · · · · · · · · · · · · · · ·······Presser bar spring · · · · · · · · · · 
G129 M9062505o- Jtf·n·:ts · · · · · · · · · · · · · ·······Washer 6 · · · · · · · · · · · · · · · · · · · · 
G130 MS03A0703 :r~t1ili.9 ····················Presser bar guide··········· 
G131 M93202047 ~?;.,lt~~1/2(28) ·············Special nut 1/2(28) ········· 
G132 M93213035 'H~:t;.,•1/2(28) X43 · · · ·······Thumb screw 1/2(28) X43 · · · · · 

~:I:Amt. Req. 
<D «:: 0> -LO o.n 0 
oooo:t' oooo:t' <D 
CD cc CO 

1 
2 2 2 

13 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



lG cp¥JI ~-·· (II) 
PRESSER BAR LIFTING MECHANISM (II) 

124 123 (119) 122 

14 From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:::J- I' 
No. Parts No. 

D 
IJIJ Description 

H101 M91801035 f3?t•Y{.)1.9/32(28) x 35 ·······Adjusting screw 9/32(28) 
H102 M91802045 t·y~9/32(28) · · · · · · · · · ·······Nut 9/32(28) · · · · · · · · · · · · · · · · 
H103 
H104 
H105 
H106 
H107 
H108 

MG30B1261 :ttfif3?t•Y9"1 · · · · · · · · · · · · · · · · Presser regu 1 ati ng bracket · · 
MG30A0833 y•397•y•3?1·19~ ·· ··········bushing ··· · ················· 
M94006021 o•,M77'YH1{.)1.M4 x 6 · · · · · · · · · Screw M4 x 6 · · · · · · · · · · · · · · · · · 
M91603003 ~JI,1:7tY.1/4(40)X16 ·········Screw 1/4(40)X16 ··········· 
MS07A0463 y•397•y•3?7.~7~?7·(~~·) ····Foot lifting rock shaft crank 
M90624050 if.11.t6 · · · · · · · · · · · · · · ·······Washer 6 · · · · · · · · · · · · · · · · · · · · 

H1 09 MG30B0384 77/?D•y ~. · · · · · · · · · · · · · · · · · · · Crank rod · · · · · · · · · · · · · · · · · · · 
H110 M91551015 ~7)1~di·u · · · · · · · · · · · · ·······Special bolt · · · · · · · · · · · · · · · · 
H111 MF60A0700 t/if17/l. t · · · · · · · · · · · · · · · · · · · Spring · · · · · · · · · · · · · · · · · · · · · · 
H112 MG30B07 40 7IH · · · · · · · · · · · · · · · · · · · · · · · Fe 1t · · · · · · · · · · · · · · · · · · · · · · · · 
H113 M90325065 C11·9~1?25 ·················· C-type snap ring 25 ········· 

~itAmt. Req. 

~ ~ ~ 
Ln tr.> 0 
~ ..,. co 
CD co CD 

1 
2 2 2 
2 2 2 

H114 MG30A0760 ~/)//~/ ·····················Foot lifting eccentric······ 1 
H115 M91606001 79~7)1~1t)1.1/4(40)X6 ·······Screw 1/4(40)x6 ············ 2 2 2 
H116 M91572045 Ut·y~6X0.75 ················U-nut 6X0.75 ··············· 1 
H117 MS03A2572 'YJl.~~/l.t · · · · · · · · · · · · · ·······Spring · · · · · · · · · · · · · · · · · · · · · · 
H118 MG1 OB0763 ~ • Jl.77/7 · · · · · · · · · · · · · · · · · · · · Be 11 crank · · · · · · · · · · · · · · · · · · 
H119 M91210002 1:7tY.3/16(28)X10 ··········Screw 3/16(28)X10 ·········· 2 2 2 
H120 MS03A6154 7/71h.t7~97 ················Spring guide bar assy ······· 
H121 MS02A2352 117- · · · · · · · · · · · · · · · · · · · · · · · · Co 11 ar · · · · · · · · · · · · · · · · · · · · · · 
H122 MG30B0226 :ttfi19~I ···················Guide bar adapter ··········· 
H123 M90301 064 .A7o ~/?•to /3 X 8 · · · · · · · · · · · · · Spring pin 3 X 8 · · · · · · · · · · · · · 2 2 2 
H124 M91054004 SW-PW·Y~7o7~1t~·tY.M4x8 ····Screw M4x8 · · · · · · · · · · · · · · · · · 4 4 4 
H125 MS05A0765 ~ • i\.75/711 ·1 ~ • · · · · · · · · · · · · · · · Be 11 crank guide · · · · · · · · · · · · 
H126 MG10B0411 JD · · · · · · · · · · · · · · · · · · ·······Roller · · · · · · · · · · · · · · · · · · · · · · 
H127 M90507063 Jo)1·7 ······················Bell crank guide pin ········ 
H128 M91681015 9•/'!1~1:7tY.1/4(40)X12 ······Screw 1/4(40)X12 ··········· 
H129 MG1 08091 Q- v/t'Y11/ · · · · · · · · · · · · · · · · · · · · · Link · · · · · · · · · · · · · · · · · · · · · · · · 
H130 MS02E0460 y•397•y•397.97"7~97(1:9·~) ··Foot lifting rock shaft assy 

15 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



rJJ -*W ~J.fltJl 
THREAD TRIMMING MECHANISM 

203 204 205 (204) 

201 

140 

139~ 
/~ 

138 llj If\\~ 
137 

136 

135 134 133 132 131 

101 102 

216 

217 

110 111 112 (108) 

117 116 115 114 113 

( 901 ) 

118 

129 128 
I I 

I 
( 902 ) 127 T 26 125 124 123 ( 1 03) 122 

16 
From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:J- r:· 
No. Parts No. 

0 
cc Description 

~:II:Amt.Req. 

~ ~ ~ 
LD LD 0 
"<t "<t (0 
CD a> CD 

J101 MS01A1572 •YJ~x:t/\''1 · · · · .. · · · · · ·· .. ·· .. ·Spring · · · · · · · · · · · · · · · · · · · · · · 1 1 
J102 MS01A0348 1J1,~;;"7 · · · · · · · · · · · · · · · ·······Shaft · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
J1 03 M95003021 D•YMrt•Y:tili" ~~~M5 x 12 · · · · · · · · · Bolt M5 x 12 · · · · · · · · · · · · · · · · · 3 3 3 
J104 MS01A3352 1J7- · · · · · · · · · · · · · · · · · ·······Collar · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
J105 M95004021 D'}'Mrt•YHn.;;··M5x5 · · ·······Screw M5x5 · · · · · · · · · · · · · · · · · 4 4 4 
J106 M91504005 ili"9ifH11;;"15/64(28)x32 ····Screw 15/64(28)X32 ········· 1 1 1 
J 107 M91503045 t., ~ 15/64( 28) · · · · · · · · · · · · · · · Nut 15/64( 28) · · · · · · · · · · · · · · · · 1 1 1 
J108 M91056004 SW-PW•Y:t7°7x1t'\"1;;"M4x 10 ···Screw M4x 10 · · · · · · · · · · · · · · · · 3 3 3 
J109 MS01E0430 H:t~if~"997" · · · · · · · · · ·······Crank complete · · · · · · · · · · · · · · 1 1 1 
J110 M91003045 t·y~M4 · · · · · · · · · · · · · · · ·······Nut M4 · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
J111 M90401053 Jl"iif"1J"i4 · · · · · · · · · · · ·······Spring washer 4 · · · · · · · · · · · · · 2 2 2 
J112 M90450050 if" 1J" t4 · · · · · · · · · · · · · · · · · · · · · Washer 4 · · · · · · · · · · · · · · · · · · · · 2 2 2 
J113 MB60E2519 D-9~'Jv/H''7~97(H:t~) ·······Rotary solenoid assy · · · · · · · · 1 1 1 
J114 MS14A3601 'JviH"~~·Y119 · · · · · · · · ·······Solenoid adapter · · · · · · · · · · · · 1 1 1 
J115 M91101015 9"/'Y:ttJ1;;"11/64(40) · ·······Screw 11/64(40) · · · · · · · · · · · · · 1 1 1 
J116 M91104045 t·Y~11/64(40) · · · · · · · · ·······Screw 11/64(40) · · · · · · · · · · · · · 1 1 1 
J117 MS01E0351 1Jk'Y1;;"~997"7~97 · · · · · ·······Cam follower assy · · · · · · · · · · · 1 1 1 
J118 M91104045 t'}l~11/64(40) · · · · · · · · ·······Nut 11/64(40) · · · · · · · · · · · · · · · 1 1 1 
J119 M90101017 9"/'Hili"H11/64(40) · · ·······Bolt 11/64(40) · · · · · · · · · · · · · · 2 2 2 
J120 M91108001 ~)!1;;"11/64(40)x5.5 ········Screw 11/64(40)x5.5 ········ 1 1 1 
J121 MS08A0708 II" 1111 · · · · · · · · · · · · · · · · · · · · · · Hook · · · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
J122 MS01 A2572 'YJ~x:tll" 1 · · · · · · · · · · · · · · · · · · · · Spring · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
J123 M90501053 11"1if"1J"?-5 · · · · · · · · · · · ·······Spring washer 5 · · · · · · · · · · · · · 1 1 1 
J124 M90550050 if"'JJ"?-5 · · · · · · · · · · · · · · ·······Washer 5 · · · · · · · · · · · · · · · · · · · · 1 1 1 
J125 M91109045 t·Y~11/64(40) · · · · · · · · ·······Nut 11/64(40) · · · · · · · · · · · · · · · 1 1 1 
J126 MS01A1392 n7~"997" · · · · · · · · · · · ·······Knife driving crank · · · · · · · · · 1 1 1 
J127 MS01A2392 n.7~"997" .................. Knife driving crank ........ · 1 1 1 
J 128 MN55A0975 o•y ~"I/~" .................. · Rod end bearing ............ · 2 2 2 
J129 M91372045 t.,~M5 ...................... Nut M5 .. .. .. .. .. .. .. .. .. .. .. 2 2 2 
J130 M95008023 9IJ~i)i"~~ .................. ·Stud bolt .................. · 1 1 1 
J131 M91101017 9"/'Y:tili''H11/64(40) ........ ·Screw 11/64(40) ............ · 1 1 1 
J132 M91222001 7ili"~ifH1i;;"M5x6 · · · · ·······Screw M5X6 · · · · · · · · · · · · · · · · · 1 1 1 
J133 MA20A1910 ~/7 ........................ Link .. .. .. .. .. .. .. .. .. .. .. .. 1 1 1 
J134 M90513065 E1J"9~PJ2.5 ................ ·Snap ring 2.5 .............. · 1 1 1 
J135 M91129015 9"/'Y:ttJ1;;"11/64(40) ........ Screw 11/64(40) ............ · 1 1 1 
J136 M96004052 t~if"1J''16 .................. ·Wave washer 6 .............. · 1 1 1 
J 137 MS03B0838 1 ~" 9 )!A7~97 · · · · · · · · · · · · · · · · · Movab 1 e knife · · · · · · · · · · · · · · 1 1 1 
J138 M90906003 xJ~tJ1;;"9/64(40)x3.2 ....... Screw 9/64(40)x3.2 ......... 2 2 2 
J139 MS14A0838 J]'1)!A ...................... Fixed knife ................ · 1 1 1 
J140 MA10B2476 ).l\o-ifU.B9) · · · · · · · · · ·······Spacer · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
J141 MB62A0454 'YI\"•y:j:;;''7 .................. ·Shoulder pin .. .. .. .. .. .. .. .. 1 1 1 
J142 M91214015 9"/'Y:ttJ1;;"3/16(28) ........ ·Screw 3/16(28) .. .. .. .. .. .. .. 1 1 1 
J143 MA20A0392 1;.7~·997" .................. Knife driving crank ........ · 1 1 1 
J144 MS14A3603 ~~·Y19"1 · · · · · · · · · · · · · ·······Bracket · · · · · · · · · · · · · · · · · · · · · 1 1 1 
J145 M96062021 D•YMrt•Hili"9/ili"H M6x12 .... Bolt M6X12 ................. 2 2 2 
J146 MS08A0454 ;;"7 ........................ Shaft ...................... · 1 1 1 
J201 M91054004 SW-PW7a7x1tl\•:.t-;;"M4x8 ······ScrewM4x8 ················· 1 1 1 
J203 MA20E0746 7v=t;;r J~'J11'7~97 · · · · · · · · · · · · · Fl exi b 1 e wire assy · · · · · · · · · · 1 1 1 
J204 M92074045 t·Y~M5 ...................... Nut M5 .. .. .. .. .. .. .. .. .. .. .. 2 2 2 
J205 MA20A0603 'JviH" ~~·Y19"1 .............. Solenoid adapter .......... · 1 1 1 
J206 M91112002 t7t;;"11/64(40)x12 ......... screw 11/64(40)x12 ......... 1 1 1 
J207 MS07A0228 97" ........................ Crank ...................... · 1 1 1 
J208 MF90A0361 1J11J"1 ...................... Bracket .................... · 1 1 1 
J209 MN60A0750 7" .,;;~ · · · · · · · · · · · · · · · · · · · · · · Ho 1 der · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
J210 MF36A0750 7".,;;~ ...................... Holder .. .. .. .. .. .. .. .. .. .. .. 1 1 1 
J211 M90802002 tJ1;;" 1 /8( 44) x 7 ............ Screw 1 /8( 44) x 7 .. .. .. .. .. .. 2 2 2 
J212 M91127015 9·/•Ht7?-;;"11/64(40) · ·······Screw 11/64(40) · · · · · · · · · · · · · 1 1 1 
J213 M91067004 SW-PW•Y:t7a7x1h"t;;"M5X10 .. ·Screw M5x10 .. .. .. .. .. .. .. .. 2 2 2 
J214 M91003045 t•y~M4 ...................... Nut M4 .. .. .. .. .. .. .. .. .. .. .. 2 2 2 
J215 M90401053 ll''tif"1J•:.t-4 .................. Spring washer 4 ............ · 2 2 2 
J216 M90450045 if·n·:.t-4 .................... ·Washer 4 .. .. .. .. .. .. .. .. .. .. 2 2 2 
J217 MB60E5519 D-9~'Jv/H"7~97(HlJ~1) ...... Rotaly solenoid assy .. .. .. .. 1 1 1 
J901 MS01E0975 o·y~·I/~"7~97 .............. ·Connecting link assy .. .. .. .. 1 1 1 
J902 MB45E0975 o·y~·I/~"7~97 · · · · · · · · ·······Connecting link assy · · · · · · · · 1 1 1 

17 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



[K] X-Y-T- -:iJv.fl~- (I) 
X-Y TABLE MECHANISM (I) 

101 102 104 105 107 

123 

( 117) 

122 

137 136 

140 143 144 

(106) (107) 108 109 110 

---1 
~' 

- I 

116 

( 

(130) 145 146 147 (145) 148 149 150 151 152 153 

18 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:J- I' 
No. Parts No. 

CJ 
cc Description 

K101 MA45A0477 y~·n~'!//1° · · · · · · · · · · · · · · · · .. Y-Stopper · · · · · · · · · · · · · · · · · · · 1 1 
K102 MA45E0431 ~-~1.!11"-(~~) · · · · · · · · · ·······Cover complete · · · · · · · · · · · · · · 1 1 
K103 MA46A0971 0-7~·~ · · · · · · · · · · · · · · ·······Shaft · · · · · · · · · · · · · · · · · · · · · · · 3 3 
K 1 04 MA46A0972 ~;- ~0-7 · · · · · · · · · · · · · · · · · · · · · Roller · · · · · · · · · · · · · · · · · · · · · · 3 3 
K105 MA46A0477 y~·~.A~'!//1° · · · · · · · · · · · · · · · · · · Y-Stopper · · · · · · · · · · · · · · · · · · · 1 1 
K1 06 M94003017 t!771'J7'!1 ~ M3 x 6 · · · · · · · · · · · · · Bolt M3 x 6 · · · · · · · · · · · · · · · · · · 62 62 62 
K107 M90317050 if·n·.?- 3 · · · · · · · · · · · · · ·······Washer 3 · · · · · · · · · · · · · · · · · · · · 76 76 84 
K108 MA45A0957 y~·~1~·9v-.A ··· ··· ·········· Y-Movable race ············ ·· 1 
K109 MA20A2920 y~·~~:Y9I1 · · · · · · · · · · · · · · · · · Y-L inear way · · · · · · · · · · · · · · · · 2 2 2 
K110 MA46A0477 y~·~.A~'!//1° · · · · · · · · · · · · · · · · · · Y-Stopper · · · · · · · · · · · · · · · · · · · 1 
K111 M96001031 k\ 0 -.Aili·u · · · · · · · · · · · ·······Spacer bolt · · · · · · · · · · · · · · · · · 8 8 8 
K112 M94004017 t!771'J7'H M3x16 · · · · · ·······Bolt M3X16 · · · · · ·· · · · · · · ·· ·· 4 4 4 
K113 MB45A0957 x~·~H·9v-.A · · · · · · · · · · · · · · · · X-Movable race · · · · · · · · · · · · · · 1 1 1 
K114 M94009017 t!771'J?"•y~ M3x12 ············Bolt M3X12 ················· 2 2 2 
K115 MB45A0601 ~~·!1719 · · · · · · · · · · · · · · ·······Adapter · · · · · · · · · · · · · · · · · · · · · 2 2 2 
K116 M94005037 t!771'J7'H M3x10 · · · · ········Bolt M3x10 · · ······· · · · ·· · · · 16 16 22 
K117 MB45A0477 x~·~.A~'!//1° · · · · · · · · · · · · · · · · · · X-Stopper · · · · · · · · · · · · · · · · · · · 2 2 2 
K118 MA45A1920 x:;·~~:Y9I1 · · · · · · · · · · ·······X-L inear way · · · · · · · · · · · · · · · · 2 2 

MA61A1920 x~·~~:Y9I1 · · · · · · · · · · · · · · · · · X-Linear way · · · · · · · · · · · · · · · · 2 
K119 M90861004 SW-PW7°7"Y1tl\•.?-:;· M3x8 ·····Screw M3x8 · · · · · · · · · · · · · · · · · 2 2 2 
K120 MB60A0408 1/~~·!19.1 · · · · · · · · · · · · · · · · · · · Adapter · · · · · · · · · · · · · · · · · · · · · 1 1 1 
K121 M94001017 t!771'J7'H M4x 10 · · · · · · · · · · · · Bolrt M4x 10 · · · · · · · · · · · · · · · · 6 6 6 
K122 MB60A0406 =t/t!'!!M'!If · · · · · · · · · · · · · · · · · · · Detector · · · · · · · · · · · · · · · · · · · · 1 1 1 
K123 MB45A0407 x:;·~Jr/:;~·!119 · · · · · · · · · ·······Detector plate (X) · · · · · · · · · · 1 1 

MB69A0407 x:;·~1/~~'!119 · · · · · · · · · ·······Detector plate (X) · · · · · · · · · · 1 
K124 MB45A1601 ~~'!1119 · · · · · · · · · · · · · · ·······Adapter · · · · · · · · · · · · · · · · · · · · · 1 1 
K125 MA46A0957 y:;·~H·9v-.A · · · · · · · · · · · · · · · · Y-Movable race · · · · · · · · · · · · · · 1 1 
K126 M93003021 0~1.J?Yt'!l=tili• .H M3 x 6 · · · · · · · · · Bo 1 t M3 x 6 · · · · · · · · · · · · · · · · · · 4 4 
K127 MA46A0359 o-7:;·~n·H· · · · · · · · · · ·······Roller guide · · · · · · · · · · · · · · · · 1 1 
K130 M96604065 E1.J·9~1'J3 · · · · · · · · · · · · · · · · · · · E-Type retaining ring 3 · · · · · 2 2 2 
K131 M502A2456 1\·r~/~· · · · · · · · · · · · · · · · · · · · · Ball bearing · · · · · · · · · · · · · · · · 2 2 2 
K132 MS13A5454 :;·~· · · · · · · · · · · · · · · · · · ·······Shaft · '. · · · · · · · · · · · · · · · · · · · · · 1 1 1 
K133 MB62A076T 91~/~·7°-~ · · · · · · · · · · ·······Cog pulley · · .. · · · · · · · · · · · · · · 1 1 1 
K134 MB45A2476 .AI\ 0 -if · · · · · · · · · · · · .. · ·······Spacer · · · · · · .. · · · .. · .... · · · · 1 1 1 
K135 MA45A2758 7"7?-•H · · · · · · · · · · · · · · · · · · · · · Bracket · · · · · · · · · · · · · · · · · .. · · 1 1 1 
K136 M90511050 if·n·.?- 5 · · · .. · · · · · · · ··· .. ···Washer 5 · .. · · · .. · · · · · · · · · · · · 4 4 4 
K137 M95001 017 t!771'J7'!1 ~ M5 x 20 · · · · · · · · · · · · Bolt M5 X 20 · · · · · · · · · · · · · .. · · 4 4 4 
K140 M91071004 SW-MW7°7"Y1tl\•.?-:;· M4x8 ·····Screw M4X8 · · · · · · · · · · · · · · · · · 4 4 4 
K143 MA45A0778 1\.JHtifi · · · · · · · · · · · .. ·· .. ···Belt clamper · · · · · · · · · · · · .. · · 1 1 1 
K 144 MB45A0523 91 ~:;~· 1\. JH · · · · · · · · · · · · · · · · · Cog belt · · · · · · · · · · · · · · .... · · 1 1 

MB69A0523 91~/~·"·~~ ·················Cog belt ······· ············· 1 
K 145 M9201 0070 "· r~/~· · · .. · · · · · · · · · .. · · · · · Ball bearing · · · · · · · · · · · · · · · · 2 2 2 
K146 MB45A0767 91~/~·7°-~ · · · · · · · · · · ·······Cog pulley · · .. · · · · .. · · · · .. · · 1 1 1 
K147 M96001001 o~Mrt•!!Hn~· M6x8 · ·······Screw M6x8 · · · · · · · .. · · · · · · · · 2 2 2 
K148 MA45A0390 X~~·9:;·~ · · · · · .. · · · · ··· .. ···Drive shaft .. · · · · · · · · · · · · · · · 1 1 1 
K149 MA45A0571 '!l=t"7 · · · · · · · · · · · · · · · · ·······Sleeve · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
K150 M96002001 0~1.J?rt•!!Hn~· M6x6 · ·······Screw M6X6 · · · · · · · · · · · · · · · · · 4 4 4 
K151 M95045095 .A7'!/1::. 0 /~·t-9(X:;·~) · · · ·······Motor complete (X) · · · · · · · · · · 1 1 1 
K152 M90624050 if•n·.?- 6 · · · · · · · · · .. · · ·······Washer 6 · · · · · · · · · · · · · · · · .. · · 4 4 4 
K153 M96004017 t771'J1•H M6x20 · .. · ··· .. ···Bolt M6X20 · · · · · · · · · · · · · .. · · 4 4 4 

19 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



[] x-v-T- -:iJv.flffe ( n) ( n) 
X-Y TABLE MECHANISM 

109 110 111 (110) 

112 

117 

118 

(140) 

?? ' 
147 .~-~~-0 ~--146 ____... / 

(110)(123) ("'\ 
(122)(110) J 

20 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:J- ~· 
No. Parts No. 
L 101 
L102 
L103 
L104 
L105 
L106 
L107 
L108 
L109 
L 110 
L 111 
L112 
L113 
L 114 
L 115 
L 116 
L 117 
L 118 
L 119 
L121 
L122 
L123 
L125 
L126 
L127 
L128 
L129 
L130 
L131 
L132 
L133 
L134 
L135 
L136 
L140 
L 141 
L142 
L143 
L144 
L145 
L146 
L147 
L148 
L149 

M95046095 
M96004017 
M90624050 
M91576045 
M90803053 
MA45A0751 
M95002017 
MA45A1390 
MS13A2454 
MS02A2456 
MS13A0767 
MS13A0758 
M90512050 
M95011021 
M90516065 
MA61A0523 
MA45A3758 
MA45A2390 
M95004017 
M91071004 
MB45A1767 
M96001001 
MA45A1571 
M96002001 
MA45A0921 
MA45A1921 
M96061021 
M90624053 
MA46A0781 
M94001017 
M90422050 
MA45A1781 
M95001017 
M91119602 
M91058004 
MB45A2601 
MB45A3601 
MB60A0406 
M90861004 
MA45A5758 
MB45A0390 
MB45A0364 
MB45A1407 
MA46A2781 

CJ 
[J[J Description 

.A7'Yto/?•t-9(Y~·?) · · · ·······Motor complete (Y) · · · · · · · · · · 1 1 1 
t77..f'J7'Y ~ M6 x 20 · · · · · · · · · · · · Bolt M6 x 20 · · · · · · · · · · · · · · · · · 4 4 4 
~·n·* 6 ····················Washer 6 ···················· 4 4 4 
t•H M8 · · · · · · · · · · · · · · · · · · · · · Nut M8 · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
J\·*~·n·*8 · · · · · · · · · · · ·······Spring washer 8 · · · · · · · · · · · · · 2 2 2 
7• D'Y? · · · · · · · · · · · · · · · · · · · · · · Block · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
t77..f'J7'H M5X12 ············Bolt M5x12 ················· 4 4 4 
Y?~ • .,~.? · · · · · · · · · · · · · · · · · · · Y-Drive shaft · · · · · · · · · · · · · · · 2 2 2 
~ ·? · · · · · · · · · · · · · · · · · · · · · · · · Shaft · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
"·r~/?• · · · · · · · · · · · · · ·······Ball bearing · · · · · · · · · · · · · · · · 8 8 8 
912./?''7°-~ · · · · · · · · · · ·······Cog pulley · · · · · · · · · · · · · · · · · · 2 2 2 
7"77'H · · · · · · · · · · · · · · · · · · · · · Bracket · · · · · · · · · · · · · · · · · · · · · 2 2 2 
~·;tJ"i 5 · · · · · · · · · · · · · ·······Washer 5 · · · · · · · · · · · · · · · · · · · · 14 14 14 
o?i.J?:rt•Y:tili• H M5 x 25 · · · · · · · · Bolt M5 x 25 · · · · · · · · · · · · · · · · · 2 2 2 
~·?39C1:J''9~~'J10 · · · · · · · · · · · · · C-Type retaing ring 10 · · · · · · 2 2 2 
912./?·"·u · · · · · · · · · · · · · · · · · Cog belt · · · · · · · · · · · · · · · · · · · · 2 2 2 
7•77'Y~ · · · · · · · · · · · · · · · · · · · · · Bracket · · · · · · · · · · · · · · · · · · · · · 2 2 2 
Y?~·9~·? · · · · · · · · · · · · · · · · · · · Y-Drive shaft · · · · · · · · · · · · · · · 1 1 1 
!77.f'J?"•HM5X16············BoltM5x16················· 8 8 8 
SW-PW7o7~1t"·*~· M4x10 ····Screw M4x10 ················ 4 4 4 
912./?.7°-~ · · · · · · · · · · ·······Cog pulley · · · · · · · · · · · · · · · · · · 2 2 2 
D?Mrt'YH1i~· M6 x 8 · · · · · · · · Screw M6 x 8 · · · · · · · · · · · · · · · · · 4 4 4 
'Yi-• 7 · · · · · · · · · · · · · · · · · · · · · · · S 1 eeve · · · · · · · · · · · · · · · · · · · · · · 1 1 1 
o?M:rt•YH~i~· M6 x 6 · · · · · · · · Screw M6 x 6 · · · · · · · · · · · · · · · · · 4 4 4 
~=n··y~~ · · · · · · · · · · · · · · · · · · · Bearing · · · · · · · · · · · · · · · · · · · · · 2 2 2 
~=n··y~~ · · · · · · · · · · · · · · · · · · · Bearing · · · · · · · · · · · · · · · · · · · · · 2 2 2 
o?M:rt•Y:ti]i• 9/ili. J~ ~ M6 x 20 · · · · Bolt M6 x 20 · · · · · · · · · · · · · · · · · 2 2 2 
J\·i~·n·*6 · · · · · · · · · · · ·······Spring washer 6 · · · · · · · · · · · · · 2 2 2 
y"·u9.1(t9·~) · · · · · · · · · · · · · Y-Belt holfer (L) · · · · · · · · · · · 1 1 1 
t77..f'J7'Y~ M4x 10 · · · · · ·······Bolt M4x 10 · · · · · · · · · · · · · · · · · 4 4 4 
~·n·i 4 · · · · · · · · · · · · · ·······Washer 4 · · · · · · · · · · · · · · · · · · · · 4 4 4 
"·J~~ttfi(Y) · · · · · · · · · · ·······Belt clamper (Y) · · · · · · · · · · · · 2 2 2 
t77..f'J7'H M5 x 20 · · · · · · · · · · · · Bolt M5 x 20 · · · · · · · · · · · · · · · · · 4 4 4 
t7i~·(40)x6.8 ·············Screw (40)x6.8 ············· 4 4 4 
SW-PW7o7~1h·i~· M4X6 ·····ScrewM4x6 ················· 6 6 6 
~~·Y719 · · · · · · · · · · · · · · ·······Adjuster plate · · · · · · · · · · · · · · 1 1 1 
7/~~'YH~'Y719 · · · · · · · · · · · · · · · Adapter · · · · · · · · · · · · · · · · · · · · · 1 1 1 
:t/!'Y.A1'Yf · · · · · · · · · · · · · · · · · · · Detector · · · · · · · · · · · · · · · · · · · · 1 1 1 
SW-PW7o7~1h·i~· M3X8 ·····Screw M3x8 · · · · · · · · · · · · · · · · · 2 2 2 
7·71•H · · · · · · · · · · · · · · · · · · · · · Bracket · · · · · · · · · · · · · · · · · · · · · 1 1 1 
Y?~·9~·? · · · · · · · · · · · · · · · · · · · Y-Drive shaft · · · · · · · · · · · · · · · 1 1 1 
1:J•Y7° ~/?. · · · · · · · · · · · · · · · · · · · Coupri ng · · · · · · · · · · · · · · · · · · · · 1 1 1 
y~·?7/~~'Y19 · · · · · · · · · · · · · · · · Detector plate (Y) · · · · · · · · · · 1 1 1 
y"·JH9.1(2.:t") · · · · · · · · · · · · · · Y-Belt holder (R) · · · · · · · · · · · 1 1 1 

21 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



~ 9~~~-~-(~D~E~RM=EC_H_A_NISM __________ _ WORK lj_OL 

107 

105 
112 113 (112) 

143 

142 

901 

134 

22 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~::J- ~· 
No. Parts No. 
M101 
M102 
M103 
M104 
M105 
M106 

M107 

M108 
M109 
M110 
M111 
M112 
M113 
M114 
M115 
M116 
M117 
M118 
M119 
M120 
M121 
M122 
M123 
M124 
M125 
M126 
M127 
M128 
M129 
M130 
M131 
M132 
M133 
M134 

M135 

M136 
M137 

M138 
M139 
M140 
M141 
M142 
M143 
M144 
M145 
M146 
M901 

M902 

M91372045 
M94015021 
M90317050 
M94004017 
MA45A1601 
MB45A0920 
MB69A0920 
MA45A0455 
MA61A0455 
M90512050 
M95001017 
M96002017 
M92075045 
MA45A0434 
MS10A3571 
M94001017 
MA45A2601 
M90512065 
M90327060 
MA45A0621 
MS37A0454 
MA45A0266 
MA45A0308 
M95005017 
MA45A3601 
MS13A8957 
MS13A2477 
M91056004 
M91273004 
MA45A2196 
M90611060 
M90859004 
MS02B0257 
MS13A0572 
MA45A7426 
MA45A0272 
MA46A0272 
MA61A0272 
MA45A0105 
MA46A0105 
MA61A0105 
MS02A2454 
MA45A0273 
MA61A0273 
M94006021 
M94002017 
M90511050 
M94016021 
MA45A0196 
M94008017 
MB45A1957 
M94008070 
M95004017 
MA45E0105 
MA46E0105 
MA61E0105 
MA45E0426 

CJ 
cc Description 

~:I:Amt. Req. 

~ ~ ~ 
LO 1.0 0 
"¢ ..,.. CD 
co co co 

f'Y ~ M5 · · · · · · · · · · · · · .. · · · · · · Nut M5 · · · · · · · · · · · · · · · · · · · · · 0 2 2 2 
2 2 

23 27 
23 27 
1 1 

D?Mi't'Yi-di" J~ ~ M4 x 20 . o o . o 0 o 0 Bolt M4 x 20 o o o o o o o o o . 0 o 0 0 0 0 0 2 
if"1J"1- 3 0 0 0 0 0 0 0 0 0 0 0 0. 0 0. 0 0. 0 Washer 3 0 0 0 0 0 0 •• 0 0 ••• 0. 0 •• 0. 23 
t771''J7'H M3 x 16 ° 0 0 0 0 0

• 
0 

0. 0 0 Bolt M3 x 16 0 0 0 0 0 0 0 0. 0 0 0 0 0 0 0 0 23 
~~·Y719 .. 0 0 0 0 0 0 0 0 0 0 0 0 0. 0 •• 0. Adapter 0 0 0 0 0 0 0 0 0 •• 0. 0 0 0. 0 0 0 0 1 
~:r•:h1 0 0 0 0 0 0 0 0 •••• 0 • 0 0 0 0 0 0 0 Linear way . 0 0 0 0 0 0 0 0 0 0 0 0 0 0 • • • 1 1 
~=r•:h1 . 0 0 0 0 0 0 0 0 0 0 0 0 0 0 •• 0 0 0 • Linear way 0 0 0 0 0 0 0 0 • 0 0 0 0 • 0 0 0 0 

~"?ififi . 0. 0 0 0. 0 0 0 0 0 0 0 ••• 0 ••• Shaft holder 0 0 0 0 0 0 •••••• 0 0 0. 

~·'?ififi 0 0 0 0 0 0 0 0 0 0 0 •• 0 0 0. 0 0 0 0 Shaft holder 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 1 
Jif"1J"1- 5 0 •• 0. 0 0 0 •• 0 0. 0 0 0 0 0 0 Washer 5 0 •• 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0.. 8 8 8 

t771''J7'H M5 x 20 · · · · 0 

• • 

0 

• 

0 0 0 Bolt M5 x 20 · 0 

• • • • • • • • • • • 

0 0 

• • 8 8 8 
t771''J7'Y~ M6X12 ° 000000000 

•• Bolt M6X12 ooooooooooooooooo 2 2 2 
t•Y ~ M8 . 0 0 0 0 0 0 0 ••• 0 0 •• 0 0 0 0 0 0 Nut M8 0 ••• 0 0 •• 0 0 0 0 0 0 0 0 0 0 0 0 0 • 2 2 2 
Ii'-~~/9" 0 0 0 0 0 0 0. 0 0 ••• 0. 0 0 0 0 Air cylinder .... 0 0 •• 0 0 0. 0 0 •• 

IJ/9'Yf'Yi-"7 ° 0 
0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 Connector 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 

t771'Y?"•H M4x 10 ° •••• o o. o o o 0 Bolt M4x 10 . o o o o o o o o o o o 0 0 0 0 0 

~~·Y719 . 0 0 0 0 0 0 0 •••••• 0 0. 0 ••• Adapter ....... 0 0 0 0 ••• 0 0 ••••• 

E1J"9~~1J3 ° 0000 ••oo · •ooo 0 0 0 0 0 E-Type retaining ring 3 ° 00 0 
• 

to/¢3 0. 0 0 0 0 0 0 0 0 0 ••• 0 0 0 0 0 o o Pin ¢3 0 0 •• 0 0 0 0. 0 0 0 0 0 0 o o o o o o 
t•Y?J~ 0 0 0 0 0 0 0 0 0 0 0 •••• 0 0 0 0 0 0 0 0 Knuck 1 e .... 0 •••• 0 0 0 0 0 0 0 0 0 ••• 

'YJ\"'Yi-~"? o 0 0 0 •• o o. o o o o 0 0 0 0 0 0 Shaft .. 0 •• 0 0 •• 0 0 0 0 0 0 0. 0 0 •••• 

ttfivl\ • _ .. 0 0 0 0 0 0 0 0 • 0 •• 0 0 • 0 0 0 Pushing 1 ever ....... 0 0 0 0 0 0 0 0 

ttfi9" 1 . 0 0 0 0 0 0 0 •• 0 •••• 0 •• 0 0 0 Clamp bracket 0 ••••• 0 0 0 0 0 0 0 • 0 

t771''J7'Y~ M5X10 o o o 0 0 0 0 0 
0 o .. Bolt M5x10 o 0 0 0 0 0 0 ••• o o .. o o o 

~~·Y719 .... 0 0 0 0 0 0 0 0 0 •• 0. 0 0 •• Adapter 0 0 0 0 ••••• 0. 0 0 0 0 0 0 0 0 0 0 

J71v-:A . 0 0. 0 0 0 0 0. 0 •••• 0 0 0 0 0 0 Fixed race .... 0 0 0 0 0 0 0 0 0 0 0 0 0 0 

:A~'YJ\ 0 0 0 0 0 0. 0 •• 0 0. 0 0 0 0 0 0 0 ••• Stopper . 0 0 0 0 0 0 0 0 0 0 0 ••••• 0 0 0 0 

SW-PW7o7;>1tl\"1.~" M4x 10 0 0 0 0 Screw M4x 10 0. 0 0 0. 0 0 0 0 0 0 0 0 0 0 

SW-PW7o7;>1tl\"1-~" M4x 16 ° • 0 0 Screw M4x 16 ° 0 

• • 

0 

• • 

0 0 0 0 0 

• • • • 

t'Y~19 0 0 0 0 0 0 0 0 0 ••••• 0 0 0 0 0 0 0 0 Bracket . 0 0. 0 0 0 0 0. 0 0 ••••••••• 

to/ 0 0 •••• 0 0 0 0 0 0 0 0 0 0 0 0. 0. 0 0 0 Pin 0 o o o 0 0 0 0 0 0 •••••• 0 0 0 0 0 0 o o o 
SW-PW7o7;>1tl\"1.~· M3x6 · · · o ·Screw M3x6 · · · · · · · · · · · · o o o o o 
ttfi 19 0 0 0 0 0 0 ••••• 0 0 0 0 0 0 0 0 ••• Adapter 0 0 0 0 0 0 0 •••••••••• 0 •• 0 

'YJ~;>i-11"1- ... 0. 0 0 0 0 0 0 0 0. 0. 0 0 •• Spring 0 0 0 0 0 ••• 0 0 0 0 0 0 0 0 0 0 0 0 0 0 

ifiJI 0 ••••••••• 0 ••• 0 ••••••••• Supporter ............ 0. 0 • 0 0 0 

;t?~19 0 ••••• 0 • 0 0 0 0 0 0 0 0 ••• 0 •• Feed p 1 ate ........... 0 0 0 0 0 0 • 

;t?~19 .. 0 • 0 • 0 0 0 0 • 0 0 •• 0 0 • 0 0 0 0 Feed p 1 ate 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 

;t?~19 .... 0 • 0 0 ••••••••• 0 0 0 0 0 Feed plate 0 0. 0 0 0 0 0 0. 0. 0 0 •• 0 0 

y~ttJI 0 ••• 0 0. 0 0 0 0 0 0 0 ••••• 0 0. Clamp frame .... 0 0. 0 0 0 0 0 ••••• 

y~ttJI .... 0 0 0 0 0. 0 0 •••• 0. 0 0 0 0 Clamp frame 0. 0 0 0 0 0 0 0 0 0 0 0 0 0 0 0 

')~t'JI 0 ••••••• 0 0 0. 0 •••••• 0 •• Clamp frame .......... 0 0 0 •••• 

tt}I~"? 0 0 0 0 0 0 0 0 ••• 0 0 0 0 0 0 0 ••• Clamp stud 0 ••••••••••••••• 0 0 

ttfi?7" .. 0 0 •• 0 0 ••••••• 0 0 0 0 0 0 Clamp pad 0 0 0 0 0 0 0 0 0 0 ••••••••• 

2 2 2 
4 4 4 
2 2 2 
1 1 1 
4 4 4 
2 2 2 
2 2 2 
2 2 2 
2 2 2 
1 1 1 
2 2 2 
1 1 1 
4 4 4 
8 8 8 
4 4 4 
2 2 2 
2 2 2 
2 2 2 
2 2 2 
2 2 2 
2 2 2 
2 2 2 
1 

1 
2 2 2 
1 1 

ttfi?7'' · · · · · · · 0 0 0 

• • • • • • • • • 

0 

• Clamp pad · · · · · · 0 

• • • • • • • • • • • • 1 
o?Mrt•YU"H M4x6 · 0 

• • • • 

0 0 ·Bolt M4x6 · · · · · 0 0 

• • • • • • • • • • • 2 2 2 
t771''J7'Y~ M4X8 o · · o o 0 

• • • • • • • Bolrt M4x8 · · · · · · o o o o o o 0 0 0 0 

• 8 8 8 
~1l":tif"1l"1- 5 · · 0 

• • • 

0 0 

• ·······Washer 5 · · · · · · · · · · · · · · · • · 0 

• • 12 12 12 
o?Mrt•Y:tdi" 9/di" H M4 x 8 ° 

0 0 0 0 Bolt M4 x 8 · · · · · · 0 0 0 0 0 0 

• 

0 0 

• • • 8 8 8 
t'YH9 ... 0 0 0 0 0 0 •••• 0 0 0. 0 •••• Adapter .. 0 0 0 0 0 •••••• 0 0 0. 0 0 0 0 1 1 1 
t771'Y?"•H M4X6 ° • • • • o · o o o · 0 ·Bolt M4x6 · · o o o · · o · · · · · · · o · · 2 2 2 
1~"?v-:A 0. 0. 0. 0. 0 0 0. 0 ••••••• Movable race 0 0 ••• 0 0 0 0 0 0 0 0 0 0 0 2 2 2 
:A71~"1\"i'~/?" · 0 0 0 0 

• • • • • • • • • 

0 Slide bearing · 0 

• • • • 

0 0 

• 

0 0 

• • • • 4 4 4 
t771'Y?"•y ~ M5 x 16 ° 

0 0 0 

• o · · o · · · BOLT M5 x 16 · · o · · · · · · · o o · · · · · 8 8 8 
Y~ttfi(?~) · · · · · · · · · · · · 0 

• 

0 

• • ° Clamp frame assyo 0 0 0 0 

• • • • • • • 1 
y~tt}I(?~) 0 0 0 •• 0 0 0 0 0 0 0. 0 •••• Clamp frame assyo ...... 0 0 0 •• 

y ~ttJI( ?~) 0 0 0 •• 0 0 0 0 0 0 0 0 0 0 0 •• Clamp frame assy 
0 

0 •••••• 0 0 0 0 1 
ifiJI(?~) 0 ooooo · · 0 

• ••• • ······Supporter complete ··•oooo 0 00 2 2 2 

23 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



[fSJ] 711~--·· . ..t.$dl~t±i··· 
WIPER MECHANISM • UPER SHAFT DETECTION MECHANISM 

101 

108 

24 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:J- ~· 
No. Parts No. 

Cl 
[][] Description 

N101 M91054004 SW-PW'Y1-7o7"1h";t~"M4x8 ····Screw M4x8 · · · · · · · · · · · · · · · · · 7 7 7 
N102 MB60A0915 "IJY~"~Y/?" · · · · · · · · · · ·······Snap ring · · · · · · · · · · · · · · · · · · · 
N103 MB60E7601 ~Y'Y119(~-)~'Y1-) · · · · · · · · · · · · · · Bracket · · · · · · · · · · · · · · · · · · · · · 1 
N104 M90316050 if";IJ":t3 · · · · · · · · · · · · · · ·······Washer 3 · · · · · · · · · · · · · · · · · · · · 2 2 2 
N105 M90307053 l\'';fif";IJ";f3 · · · · · · · · · · · ·······Spring washer 3 · · · · · · · · · · · · · 2 2 2 
N106 M90875045 t·y~M3 · · · · · · · · · · · · · · · · · · · · · · Nut M3 · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
N107 MS02A1477 A~'YI\o · · · · · · · · · · · · · · · ·······Stopper · · · · · · · · · · · · · · · · · · · · · 

N 1 08 MA20A0980 IJ1 1\ o · · · · · · · · · · · · · · · · · · · · · · · Wiper · · · · · · · · · · · · · · · · · · · · · · · 
N1 09 M91 057020 D'Y1.J?J't'YH~:t~"M3 x 4 · · · · · · · · · Screw M3 x 4 · · · · · · · · · · · · · · · · · 
N110 MS03A1530 911\

0

-~"? · · · · · · · · · · · · ·······Wiper shaft · · · · · · · · · · · · · · · · · 
N111 MS10A0982 911\ 0 -9"1 · · · · · · · · · · · · ·······Wiper adapter · · · · · · · · · · · · · · · 
N112 MS02E0981 911\ 0 -97" · · · · · · · · · · · · ·······Wiper clank · · · · · · · · · · · · · · · · · 1 
N113 M90802003 "J~t5:t~"1/8(44)x4.5 ········Screw 1/8(44)x4.5 ·········· 4 4 4 
N114 MS02E0983 7~"919 ··· · ··· · ··· · · ········Wiper clank · ·········· · ··· · · 

N115 MS02A4729 t:tYI\"1- · · · · · · · · · · · · · · ·······Spring · · · · · · · · · · · · · · · · · · · · · · 
N116 MB45E0148 D-9YVvJ1~"7~97 ··· ·· ········Rotary solenoid assy ·· · ··· · · 
N117 MB60E0270 ;f~ili"9/A1'Yf7~97 · · · · · · ·······Halt switch assy · · · · · · · · · · · · 
N901 MB60E3339 ~n"-?~97(7"if"-':t) ·· · ·· · ····Cover assy (with buzzer) ···· 
N201 MB60A2406 t/if- ·· · ·· · · ·· · ··· ·· ········Detector bracket assy ······ · 
N202 MN70A0456 ~"?97 · · ··· · ·· · ··· ·· ········Ball bearing ·········· ···· · · 
N203 M90330065 c~·9~~1J30 · · ·· · ··· ·· · ·······Retaining ring C-type 30 ···· 

N204 M93001050 if"~":t · · · · · · · · · · · · · · · ·······Washer · · · · · · · · · · · · · · · · · · · · · · 
N205 MF01A0259 1\/~tl\"/;fifi..AJ"Y/?" · · · ·······Wave washer · · · · · · · · · · · · · · · · · 
N206 MF01A1476 A~

0

-ifB ··· · · ··· ··· ··········Spacer B ·············· ····· · 
N207 MN72A1694 l\/~ti\"/F20(9I) · · · · · · ·······Speed command disk F20 (up) 1 1 1 
N208 MF01A0476 A~

0

-ifA · · · · · · · · · · · · · · ·······Spacer A · · · · · · · · · · · · · · · · · · · · 2 2 2 
N209 MB60A0694 1\/~ti\"/K10(~9) · · · · · · ·······Speed command disk K10 (down) 1 1 
N21 0 M91520002 tn~· 15/64(28) x 12 · · · · · · · · · Screw 15/64(28) x 12 · · · · · · · · · 2 2 2 
N211 MB60E0682 7o-Y?~97 ··· · ·· · ··· ·· · ······Pulley assy ··········· ····· · 
N212 M91069004 7o7"1t~·;t~· M4x8 · · · ·······Screw M4x8 · · · · · · · · · · · · · · · · · 
N213 M93002050 if"~"* · · · · · · · · · · · · · · · ·······Washer · · · · · · · · · · · · · · · · · · · · · · 
N902 MB60E1682 7°-Y?~97 · · · · · · · · · · · · ·······Pulley assy · · · · · · · · · · · · · · · · · 

25 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



[B *~)miUl 
OIL LUBRICATION MECHANISM 

101 102 103 104 105 106 (105) 107 108 109 110 

126 

125 

124 

123 

111 
(105) 

112 
122 

113 

(112) 

120 

(105) 

119 

118 

117 

(107) 116 (1 05) (102) 115 114 

26 

From the library of: Superior Sewing Machine & Supply LLC



Fig gp~:J-"' 
No. Parts No. 

P101 MB45E0148 
P102 M91058004 
P103 MA20A1780 
P104 MA20A0620 
P105 M91054004 
P106 MB45A0780 
P107 MS47P0620 
P108 MB60A1780 
P109 MB60A1688 
P110 MB45A0148 
P111 MA20E2688 
P112 MN10A0135 
P113 MB45E2148 
P114 MF60A5740 
P115 MB45A1780 
P116 MS01A8796 
P117 MB45A0688 
P118 MB45A1148 
P119 MB45E1148 
P120 MB45A2148 
P121 MB45A1688 
P122 MFOOA1780 
P123 MS03A2780 
P124 MB45E2148 
P125 MF60A0742 
P126 MF10A2740 

I:J 
[J[J Description 

1\ o {7° tH~97 · · · · · · · · · · · · · · · · Oi 1 pipe comp 1 ete · · · · · · · · · · · 
SW-PW7o7~1t"•.t;,• M4X6 ·····Screw M4X6 · · · · · · · · · · · · · · · · · 
ilii!,9.- · · · · · · · · · · · · · · · · · · · · · · Ho 1 der · · · · · · · · · · · · · · · · · · · · · · 
t1D/~~'Y7o · · ............ : .. ·Nylon clip ................ .. 
SW-PW7o7~1t"•.t;,• M4x8 .... ·Screw M4x8 ................ · 
*~9·-~~97 ··················Holder complete ············· 
t1D/~~'Y7o .................. Nylon clip · · ........ · · · .... · 
*~9·- · · · · · · · · · · · · · · · ·······Holder · · · · · · · · · · · · · · · · · · · · · · 
1\0170 ...................... Pipe ....................... . 

tt · · · · · · · · · · · · · · · · · · · · · · · · · String · · · · · · · · · · · · · · · · · · · · · · 
l\o17otH~97 · .. · · .. · .. · .. ···Oil gauge · · · · · · · · · · · .. · · · · .. 

~:fi:Amt.Req. 
co --' Ol <C u; ~ 

.-
o.n 0 

"""" 
...,. co 

CD a:> CD 

1 
8 8 8 

1 1 
1 1 1 
4 4 4 
1 
2 2 2 

1 

n. 7~ ~. · · · · · · · · · · · · · · · · · · · · Oi 1 gauge · · · · · · · · · · · · · · · · · · · 2 2 2 
Y7.7tt~~97 ·················String complete ············· 
7:x:~~ · · · · · · · · · .. · · · .. ··· .... Felt .. · · · · .. · .......... · .. · · 
*~9·-~~97 ··················Holder complete ············· 
*n,9·- · · · · · · · · · · · · · · · ·······Holder · · · · · · · · · · · · · · · · · · · · · · 
l\ 0 17o(~:t•) .... · · · .... ·· .. ··Pipe (right) .. · · · · .... · · · · · · 
tt(~:t·) .. · · ...... ·· ........ String (right) · · · · · · · · · · · .. · 
l\
0

17otH~97 ............ ····Oil pipe complete · · · .. · · · · · · 
tt(t9·~) · · · · · · · · · .. ·· .... ··String (left) ...... · · · · · · · · · 
l\o17°(t9•~) · · ........ ·· .. ··Pipe (left) · · · · · · · · · .. · · · · · · 
*J1,9·- · · · · · · · · · · · · · · · ·······Holder · · · · · · · · · · · · · · · · · · · · · · 
*n,9·- · · · · · · · · · · · · · · · ·······Holder · · · · · · · · · · · · · · · · · · · · · · 
no17ott~~97 ················Oil pipe complete··········· 
79 · · · · · · · · · · · · · · · · · · ·······Cap · · · · · · · · · · · · · · · · · · · · · · · · · 
7:x:l~ ...................... ·Felt ..................... · .. 

27 PLK-B4516/LI6019 From the library of: Superior Sewing Machine & Supply LLC



La i!lic ;JR • i!lic iff oo 1*' 
CABLE COMPONENT & PNEUMATIC CONTROL UNIT 

101 102 103 104 105 106 

111 

c c 
c 

c 
c 

28 

107 (107) 108 

201 

202 

-~-~203 
~ --~ 

c -----~---~(202) 

--------

"--....~204 

~----205 

~206 

From the library of: Superior Sewing Machine & Supply LLC



Fig !P~:J-1' 
No. Parts No. 

CJ co Description 

Q1 01 MB45A3601 PI\" /.A7- · · · · · · · · · · · · · · · · · · · · Adapter · · · · · · · · · · · · · · · · · · · · · 

~:II:Amt.Req. 
(0 ...J 0) 
..- co ..-
J.t) u; 0 
..r ~ (0 
a:l 1:0 a:l 

Q1 02 MB60A2352 .AI\ 
0 -if · · · · · · · · · · · · · · · · · · · · · · Spacer · · · · · · · · · · · · · · · · · · · · · · 4 4 4 

Q1 03 MB60A0366 :tv•Y7° · · · · · · · · · · · · · · · · · · · · · · Screw adapter · · · · · · · · · · · · · · · 4 4 4 
Q104 M91057004 SW-PW7o7~1tl\·~::,· M4X20 ····Screw M4X20 · · · · · · · · · · · · · · · · 4 4 4 
Q105 M95003096 7°~/~:tn·/~~97 ··············Print circuit board ········· 1 1 
Q106 K14M71725402 ?"-7•lt(if-;fi.I/J-9•) · · · ·······Cable (servo encoder) · · · · · · · 
Q107 MB60A3780 J-~·7"'YY1 · · · · · · · · · · · ·······Cord holder · · · · · · · · · · · · · · · · · 2 2 2 
Q108 MB60A4780 J-~·7"'YY1 · · · · · · · · · · · ·······Cord holder · · · · · · · · · · · · · · · · · 1 
Q109 M91054004 SW-PW7o7~1tl\·~::,· M4x8 ·····Screw M4X8 · · · · · · · · · · · · · · · · · 6 6 6 
Q11 0 MB45A4601 J~~9 ~~·Y?-19 · · · · · · · · · · · · · · · · · Connector pane 1 · · · · · · · · · · · · · 
Q111 M90439037 SW'Y:tPtl\. ~::,· M4 x 8 · · · · · · · · · Screw M4 x 8 · · · · · · · · · · · · · · · · · 
Q112 M97324099 ?"-7·~(.A7'to/~·t-9) ·········Cable (Stepping motor) ······ 

Q201 MB45E0599 7·;;::,·1\·/~~97 ···············Solenoid valve complete ····· 
Q202 M91035089 if1v/if · · · · · · · · · · · · · · · ·······Muffler · · · · · · · · · · · · · · · · · · · · · 2 2 2 
Q203 MA20A8571 Ln·9•y:t•7 · · · · · · · · · · · · · · · · · · · Connector · · · · · · · · · · · · · · · · · · · 3 3 3 
Q204 M91076004 SW-PW7o7~1tl\·~::,· M4x30 ····Screw M4X30 · · · · · · · · · · · · · · · · 4 4 4 
Q205 M92209098 .Ato-~·J/~D-7 ···············Speed controler ············· 
Q206 MA20A6571 vn·9•y:t•7 · · · · · · · · · · · · · · · · · · · Connector · · · · · · · · · · · · · · · · · · · 
Q210 MB61A0963 71At9vrlv-9 · · · · · · · · · ·······Filter regulater · · · · · · · · · · · · 1 1 1 
Q211 M95003017 t771YTY~ M5x8 · · · · · · ·······Bolt M5x8 · · · · · · · · · · · · · · · · · · 2 2 2 
Q212 M90511050 ~n·:tif·n·~ 5 · · · · · · · · · ·······Washer 5 · · · · · · · · · · · · · · · · · · · · 2 2 2 

29 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC



[8] 7- :iJ~P-111~ 
TABLE & STAND 

101 102 

l 

104 

(101) 115 

204 --::-l 

30 

109 (101) 

110 

111 

r112 

@-----113 

-------J~114 

(101) 

(101) (102) 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~:J- I'' 
No. Parts No. 

Cl 
[J[J Description 

R101 M94013017 t771'J1·,~M4X12 ············BoltM4x12 ················· 22 22 22 
R102 MB45A3339 tll\·- · · · · · · · · · · · · · · · · ·······Cover · · · · · · · · · · · · · · · · · · · · · · · 2 2 2 
R103 MB45E0150 ~t??~97 ·· · · ···· · · ··· · · ·····Leg complete · · ····· ···· · · · · · 

MB69E0150 h??~97 · · · · · · · · · · · · · · · · · · · · Leg comp 1 ete · · · · · · · · · · · · · · · · 
R104 MB45A2339 ;IJI\·- · · · · · · · · · · · · · · · · · · · · · · · Cover · · · · · · · · .. · · .. · · .. · · · · · 
R105 MF20A0130 n•5t''/ .. · · · · · · · · ·· ...... ··Oil bottle .......... · · · · · · .. 
R106 MB45A0139 :t1M\ 0

/ ...... • • • • • •• ...... ··Oil pan · .............. · · · · · · 

R107 MB45A5601 ~9/~·~~'119 · · · ···· · · ·······Adapter · · · · · · ···· ·· ··· · · ·· · · 1 
R1 08 M9501 0017 t771'J1•, ~ M5 x 12 · · · · · · · · · · · · Bolt M5 x 12 · · · .... · · .. · · · · · · 6 6 6 
R109 MB45A0776 "·J~~tll\''- · · · · · · .. · · · .. ······Belt cover .. · · · · · · · · · · · .. · · · 1 

R110 MA35B7601 "''HtJI\·-~~'Y119 · · · · · · ·······Adapter · · · · · · · · · · · · · · · · · · · · · 
R111 MB45A0603 -t-9 ~~·Y19.1 · · · · · · · · · · · · .. · · · Motor adapter · · · · · · · · · · · · · · · 1 1 
R112 M96009021 o•,MJ't'YU. H M6 x 16 · · · · · .. · Bolt M6 x 16 · · · · · · · · · · · · · · · · · 4 4 4 
R113 M90624053 1\.1-if·n·+ 6 · · · · · · · · · · ·······Spring washer 6 · · · · · · · · · · · · · 4 4 4 
R114 M90624050 if•n·+ 6 · · · · · · · · · · · · ···· .. ··Washer 6 · .. · · · · · · · · · · · · · · · · · 4 4 4 
R115 MB45A6601 ~~·Y119 ..................... Adapter..................... 1 

R116 M91003053 1\''1-if·n·+ 10 · · · · · · · ···· .. · .. Spring washer 10 · · · · · .. · · · · · 16 16 16 
R117 M91016022 D?Mili•H M10x25 · · · · ·······Bolt M10x25 · · · · · · · · · · · · · · · · 16 16 16 
R118 M91012050 if•n•+ 10 · · · · · · · · · · · · ·······Washer 10 · · · · · · · · · · .. · · · · · · · 16 16 16 
R119 MB45E0972 ~tA9 · · .. · · · · · · · · · · · · · .. · .. · Castor · · · · · · .... · · · · · · · · · · · · 4 4 4 
R120 MB45A0150 J.bh? ..................... Toe cap····················· 4 4 4 

R121 M93013021 D•,Mrt•Hili·u M3x20 · ·······Screw M3x20 · · · · · · · · · · · · · · · · 4 4 4 
R122 M90316050 if·n·+ 3 · · · · · · · · · · · · · ·······Washer 3 .... · · · · · · · · · .... ·.. 4 4 4 
R123 MA20A0719 tH•;., · · · · · · · · · · · · · · .. ······Drawer · · .. · · · · · · · .. · .... · · · · 1 
R124 MA20A4957 lt-J~ · · · · · · · · · · · · · · · · · · · · · · · · Rai 1 · · · · · · · · · · .. · · · · · · · · · · · · 2 2 2 

R201 MA35E0483 'J9if~9/~·(;t7•;.,3/) · ··· · ······Operation stand (optional) ·· 
R202 MA20A2620 t1 D/?~•yr ...... · · · .. · · · · · · · Ny 1 on c 1 i p · · · · · · · · · · · · · · .. · · 2 2 2 
R203 M91069004 7·7~1t"•1-;.,• M4x8 · .. ·······Screw M4x8 · · · · · .... · · · · .. · · 2 2 2 
R204 M91558022 D?Mili• 9/ili. U M6 x 45 .... · · · · Bolt M6 X 45 · · ...... · · · · .... · 3 3 3 

R205 M90624050 if·n·+ 6 · · · · · · · · · · · · · ·······Washer 6 · · · · · · · · · · · · · · · · · · · · 15 15 15 
R206 M91606022 o.,Mili'' 9/ili. H M3 x 1 0 · · · · · .. · Bolt M3 X 1 0 · · · · · · · .. · · · · · · · · 4 4 4 

R207 M90316050 if·n·+ 3 · · · · · · · · · · .. · ·······Washer 3 · · · · · · · · · · · · · · · · .. · · 4 4 4 

31 PLK-B4516/L/6019 

------------------------------------------------------------ -----

From the library of: Superior Sewing Machine & Supply LLC



[SJ 1-t~~ 
ACCESSORIES 

101 

\ 
~ 

103 

'c 

1~ 
118,119,120,121 

> 

32 

104 

~ 

123 

·. _,./- // 124 

/125 
. 

. /126 

136 

\ 
(# 

From the library of: Superior Sewing Machine & Supply LLC



Fig gp~:J- t: 
No. Parts No. 

CJ 
cc Description 

S101 MS02A0128 ~;t/1\·y DPx17#18 · · · · ·······Needle DPx17#18 · · · ··· · · · · · · 4 4 4 
S102 MA10A0123 ifi•t•/(SC-18039) · · · · · ·······Bobbin (for SC-180) · · · · · · · · · 3 3 3 
S1 03 MS03A0417 J. M · · · · · · · · · · · · · · · · · · · · · · · Tire · · · · · · · · · · · · · · · · · · · · · · · · 1 
S104 MN52A1245 I/MI\.* · · · · · · · · · · · · · ·······Tension spring · · · · · · · · · · · · · · 1 
S105 MB60A0990 7D•yl:o 17· .a?(;t;\7A) · · · ·······Floppy disk (system) · · · · · · · · 
S106 MB60A1990 7D~l:0 17.1;\?(7•-9ifiY./39) ····Floppy disk (blank) ········· 
S107 MA20A0734 t·:~;IJJ\"- · · · · · · · · · · · · ·······Polyethylene cover · · · · · · · · · · 
S1 08 MF40E0193 -H979.1 n97 · · · · · · · · · · · · · · · · Cotton stand assy. · · · · · · · · · · 
S109 MB60A0419 ifi•9;t/J. A · · · · · · · · · · · · · · · · · · · Rubber cushion · · · · · · · · · · · · · · 6 6 6 
S110 MF01A0565 n?~·f39t1?• ················Disk adjusting plate ······· 
S111 MA20A0613 ~97" 91 · · · · · · · · · · · · · · · · · · · · · Head rest · · · · · · · · · · · · · · · · · · · 
S112 MA30A0571 'J/9•yf'Y:t"7 · · · · · · · · · · · ·······Quick joint · · · · · · · · · · · · · · · · · 
S113 M91010089 D~h?Y1~~ · · · · · · · · · · · · ·······Socket · · · · · · · · · · · · · · · · · · · · · · 
S114 MA17A0567 'h-7" · · · · · · · · · · · · · · · ·······Tube · · · · · · · · · · · · · · · · · · · · · · · · 
S115 MB02A 1608 ~ •71 1\ • -(;t39) · · · · · · · · · · · · · · · Screw driver (sma 11) · · · · · · · · 
S116 MB02A0608 ~·711\•-(h9) · · · · · · · · ·······Screw driver (middle) · · · · · · · 
S117 MFOOA0608 ~ • 71 1\" -(9•1) · · · · · · · · · · · · · · · Screw driver (1 arge) · · · · · · · · 
S118 MS02A0479 Y39?.7AI\ 0 t13X17 ···········Spanner 13x17 ·············· 
S119 MM10A1479 Y39?.7AI\ot10X14 ···········Spanner 10X14 ·············· 1 
S120 MS10A1976 Y39~·f;\l\ot8X9 · · · · · · ·······Spanner 8x9 · · · · · · · · · · · · · · · · 1 
S121 MS10A2976 Y39?.7AI\ot6x7 · · · · · · ·······Spanner 6x7 · · · · · · · · · · · · · · · · 
S122 MS05A1976 D.Yh?ifi.9;\l\ 0 t6 · · · · · · · · ·······Socket wrench 6 · · · · · · · · · · · · · 
S123 MS05A0976 D~1J~ifi.9;\l\

0

t5 · · · · · · · · ·······Socket wrench 5 · · · · · · · · · · · · · 
S124 MS01A1976 D~h?ifi.9;\l\ot4 · · · · · · · · ·······Socket wrench 4 · · · · · · · · · · · · · 
S125 MF90A0976 D•y1J~ifi.9;\l\ot1/8 · · · · · · ·······Socket wrench1/8 · · · · · · · · · · · · 
S126 MS02A2976 D~h?ifi.9;\l\ot3 · · · · · · · · · · · · · · · Socket wrench 3 · · · · · · · · · · · · · 
S127 MS02A1976 D~h?ifi.9;\l\

0

t2.5 · · · · · · ·······Socket ,wrench 2.5 · · · · · · · · · · · 
S128 MS02A0976 D~1J~ifi.9;\l\ot2 · · · · · · · · ·······Socket wrench 2 · · · · · · · · · · · · · 1 1 
S129 MS10A0976 D~1J?ifi.9;\l\ot1.5 · · · · · · ·······Socket wrench 1.5 · · · · · · · · · · · 1 1 
S130 MF10A0149 n·7if.t · · · · · · · · · · · · · · ·······Oiler with oil · · · · · · · · · · · · · · 
S131 MA45A0691 l\

0

~~/ (;t9~I1939) ··········Clamp pad (for feed plate) ·· 2 
S131 MA61A0691 l\ 0 ',~/ (;t9~I1939) · · · ·······Clamp pad (for feed plate) · · 2 2 
S132 MA45A1691 1\o'Y~/ (;t9~I1939) · · · ·······Clamp pad (for feed plate) · · 2 2 
S132 MA61A1691 /\ 0 'Y~/ (;t9~I1939) · · · ·······Clamp pad (for feed plate) · · 2 
S133 MA45A0416 l\o~~/(Y~~I39) ·············Clamp pad (for clamp frame) 4 
S133 MA61A0416 I\ 0 'Y~/(Y~~I39) · · · · · · ·······Clamp pad (for clamp frame) 4 4 
S134 MA45A1416 I\ 0 'Y~/(Y~~I39) · · · · · · ·······Clamp pad (for clamp frame) 4 4 
S134 MA61A1416 l\o~~/(Y~~I39) · · · · · · ·······Clamp pad (for clamp frame) 4 
S135 MB62A0797 ifiJ.71~A ····················Film sheet ·················· 
S135 MB63A0797 ifiJ.71~A ····················Film sheet ·················· 
S136 MA20A0777 VI\. H M46 · · · · · · · · · · · · · · · · · · V-be 1 t M52 · · · · · · · · · · · · · · · · · · 
S137 M97320099 1-7-~(Yv/1~·) ··············Cable (out of solenoid) ····· 
S138 M97318099 1-7-~(~-ifi·t-97./1./) ·······Cable (servo motor) ········· 
S139 M97319099 1-7·~<=~9Y3~;t/J.9) ·········Cable (input signal) ········ 
S140 M860AOFSW 7'Y ~;\1~7 · · · · · · · · · · · · · · · · · · · · Foot switch · · · · · · · · · · · · · · · · · 

33 PLK-B4516/L/60 19 From the library of: Superior Sewing Machine & Supply LLC



[] ~ 7°~ 3 / JV:- '') 
OPTION PARTS 

103 

10~1.6 \ 
~ 10~~~~2.6 

' 

111 112 

104 

\ 

• ~ 

117 

105 

·:t= 4. 5 

116 

34 

106.107 

114 

\ 
~ 

118 

108,109 110 

6.5 8. 5 

115 

~ 

From the library of: Superior Sewing Machine & Supply LLC



Fig g~~ ::J- I'' ~~Amt.Req. 

~ Description co --' 0) CJ <0 

No. Parts No. [][] ..---
~ 

..---
I.C) 1.0 C> 

"""" 
'<I' co 

CD cc CD 

T101 MS03A0101 M19(¢1.6) · · · · · · · · · · · · · · · · Needle p 1 ate ( ¢ 1 . 6) ........ 

T102 MS03A2101 M19(¢2.6) · · · · · · · · · · · · · · · · Needle plate ( ¢ 2.6) ........ 
T103 MS17A1120 71l1l""D(Y'YV 39) · · · ··········Inner hook D (for heavy) .... 
T104 MS01A1616 71J1J"";tiii(Y'Yt/3rJ) · · ·········Inner hook clamper(for heavy) 
T105 MV30A1256 71J;tiii( ¢ 2) · · · · · · · · · · · · · · · · · Presser foot ( ¢ 2) .......... 

T106 MS03A0256 71J;tiii( ¢ 3) · · · · · · · · · · ·······Presser foot ( ¢3) .......... 
T107 MS03A1256 71J;tiii( ¢ 2) · · · · · · · · · · · · · · · · · Presser foot ( ¢ 2) .......... 
T108 MA35A0256 71J;tiii( ¢ 3) · · · · · · · · · · ·······Presser foot ( ¢3) .......... 
T109 MA35A1256 71J;tiii( ¢ 2) · · · · · · · · · · · · · · · · · Presser foot ( ¢ 2) .......... 

T110 MV35A0106 if5;tiii( ¢3) ·················Presser foot (¢3) .......... 
T111 MS04E1210 rJIJ1 ~f3rJt'tt?3:97 ··· ·········Thread tension regulator assy 
T112 MF10A1245 I/M 11" Hr ~7/;;3/) · ·········Thread pretension spring · ··· 
T113 MN10A3245 I/M II" H rJIJ1 ~f3rJt'Y1-) ········Tension regulator spring · · · · 
T114 MS03A0181 1~!/7173:97 ··· ·· ···· · ·······Thread guide assy ........... 
T115 MS10A0180 1~!/7173:97 ··· · · · ···········Thread guide assy ........... 

T116 MA45A1272 '/~;tiii19(Ytt;;) · · · ···········Feed plate(blank) ........... 
T117 MA46A1272 '}~;tiii19(rt7;;) · · · · ··· · ······Feed plate(blank) ........... 
T118 MA61A1272 '}~;tiii19(rt7;;) ·· · · ··········Feed plate(blank) ........... 
T119 MA45E1105 '/~;tiii73:(Ytt;;) ··· · ··········Clamp frame assy. (blank) 
T120 MA46E1105 '/~;tiii73:(Ytt;;) · · · · · · · ·······Clamp frame assy. (blank) ... 
T121 MA61E1105 '/~;tiii73:(Y77;;) ···· · · ··· · ····Clamp frame assy. (blank) ... 
T122 MA35A0180 Hr/7173:97 · · · · · · · · · · · · · · · · · Thread guide assy · · · · · · · · · · · 

35 PLK-B4516/L/6019 From the library of: Superior Sewing Machine & Supply LLC




